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PREFACE

1.This parts catalog is the 2nd revised edition of Yanmar rubber crawler carrier

C60R-3.
pub. No. :000YO0K3951

published:Aug., 2007

2. Mode!| name

SECTION Column Model name |Manufactured M/ Remarks
I (Vehicle) A C60R-3 2003/9~ 40501C~
I (Engine) A 4TNV106HT-PFW 2003/8~ V01023~

3.This parts catalog does not contain the technical data needed for maintenance
service.

The illustrations used in this parts catalog have been simplified for clarity.
The contents of this parts catalog are subject to change without notice

Be sure to use only Yanmar genuine part for repairs. |f imitation parts are used,
it may cause engine defects



Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }?D f‘i)
(C)=4JH-DTZP (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
(A) (B) (©) (D) (E) (F)
1 1 729595-51390  FUEL INJECTION PUMP 11 1 1 1 1
11 11 729595-51391  FUEL INJECTION PUMP 11 1 11 N 1
(A=E00185) (B=E00200) 1
3 é 2 26022-060162  SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162  SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040  CAMSHAFT 1T 1 1 1 1
5 2 122710-51050  BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060  RETAINER 11 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1 (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.
1 - Main parts (Assembly parts)

----- Sub component included in " 1.

Sub component included in " 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
<« Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
N Oid N > New | for New Part.
No New Part is not interchangeable for Old Part but Old Part is interchangeable
(—
Q Old Yes > New for New Part.
R Old ‘:—L> New | New/ Old Parts are both interchangeable.
es
S Old <L, New | New/ Old Parts are both not interchangeable.
No
W Part newly added.
Y4 Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(4 Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) ” XXXXX " and " ZZZZZ " are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(3 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.
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GROUP NAME

. FRAME
. CARRIER ROLLER, TRUCK ROLLER
. IDLER,BUFFER PIN
. RUN DRIVING DEVICE, TRACK SHOE
. CONTROL LEVER(1)

. CONTROL LEVER(2)

. CONTROL LEVER(3)

. ENGINE&RELATED DEVICE(1)
. ENGINE&RELATED DEVICE(2)
. CONTROL BOX

. ENGINE CONTROL

. ELECTRIC WIRING

. BATTERY

. CABIN WIRING

. HYD. OIL PIPING(1)

. HYD. OIL PIPING(2)

. PUMP DRIVING

. HYD. OIL TANK

. FUEL OIL TANK

. COVER

. VESSELL

. SEAT

. CANOPY

. CABIN(1)

. CABIN(2)

. CABIN(3)

. CABIN(4)

. HEATER

. LABEL ALENGEMENT PLAN

CONTENTS

Fig.No.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.

GROUP NAME
LABEL
TOOL
CONTROL VALVE
DUMP CYLINDER
RUN MOTOR
HYD.OIL PUMP(1)
HYD.OIL PUMP(2)
REAR LINK
DUMP BODY
LABEL ALENGEMENT PLAN(FLAT)
LABEL(FLAT)
TAIL LAMP
PAINTED COLOR
SOUNDPROOF MATERIAL

MODEL : C60R-3A
PC NO : 0CK30-G39501



0CK30-G39501 0CK30-G39501 1. FRAME

i (A)=C60R-3A (D)=
Fig.1. FRAME o o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) _(B) (©) O (E) ()
1A 2 E0002400006 BUSH 4
3 1 E0868106030 STEP (L) 2
4 1 E0868106020 BUMPER 1
5 1 E0871100140 COVER POLE 1
6 1 E1100041025 BOLT M10X 25 20
7 1 E1140020010 SPRING WASHER 10 20

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 2. CARRIER ROLLER,TRUCK ROLLER

Fig.2. CARRIER ROLLER,TRUCK ROLLER EQ;:CGOR-:’,A EE)):
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (D) (E) (F)
1 1 E0870190020  CARRIER ROLLER ASSY 4
2 2 E0870120100  SHAFT 4
3 2 E0860124100  CARRIER ROLLER 4
4 2  E0860124500  COVER,SEAL 4
5 2 E0860124300  COLLAR 4
6 2  E1431203562  SEAL 4
7 2 E1300006206  BEARING 8
8 2 E1221000062  SNAP RING 4
9 2 E1220000030  SNAP RING 4
10 2 E1501810001  PLUG PT1/8 4
11 2  E1101051665  BOLT M16X65 4
12 2  E1130550016  NUT M16,P1.5 4
13 1 E0870130300  TRACK ROLLER ASSY. 10
14 2 E0868131100  TRACK ROLLER 10
15 2  E0870130510  SHAFT 10
16 2 E0868133072  SEARL COVER 20
17 2 E1333064540  BUSH 20
18 2  E1432500640  FLOATING SEAL 20
19 2 E1420100400  O-RING G40 20
20 2 E1220000045  SNAP RING 20
21 2 E1501810001  PLUG PT1/8 10
22 1 E0870130400  TRACK ROLLER ASSY. 6
23 2 E0868131400  TRUCK ROLLER 6
24 2 E0870130510  SHAFT 6
25 2 E0868133072  SEARL COVER 12
26 2 E1333064540  BUSH 12
27 2 E1432500640  FLOATING SEAL 12
28 2 E1420100400  O-RING G40 12
29 2 E1220000045  SNAP RING 12
30 2  E1501810001  PLUG PT1/8 6
31 1 E0868133100  BRACKET, FRONT 4
32 2 E0002350060  BUSH 8
33 2 E1432025065  SEAL,PIN 50X65-4 8
34 1 E0868133200  BRACKET, CENTER 4
35 2 E0002350060  BUSH 8
36 2  E1432025065  SEAL,PIN 50X65-4 8
37 1 E1141540016  WASHER M16 32
38 1 E0868132600  PIN 8
39 1 E1560001000  NIPPLE,GREASE PT1/8 8
40 1 E0003900009  WASHER 8
41 1 E1132530030  CASTLE NUT M30 P2.0 8
42 1 E1210000855 COTTER PIN 6 X 55 8
43 1 E1100051650  BOLT M16X 50 32

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 3 |DLER,BUFFER PIN

Fig.3. IDLER,BUFFER PIN s or
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) () @) () (F)

1 1 E0868190151 CUSHION ASSY. 2
2 2 E0868155050 FORK 2
14inc.15 ~ 23 3 2 E0541500300 SEAT, SPRING 2
4 2 E0541500500 SPRING 2
5 2 E1132030024 NUT 2
6 2 E1210000545 COTTER PIN 2
7 2 E1141540024 WASHER M24 2
8 1 E0868152010 CYLINDER,GREASE 1
8A 1 E0868152110 CYLINDER, GREASE 1
9 1 E0868152020 PISTON 2
10 1 E1541300501 GREASE NIPPLE 2
11 1 E1422010550 O-RING 2
12 1 E1421020550 RING T2-P55, BACKUP 1
13 1 E1400403034 OIL SEAL 2
14 1 E0868190142 IDLER ASSY. 2
15 2 E0868142580 IDLER W/BUSH 2
16 3 E0868140100 IDLER 2
17 3 E0541400400 BUSH 4
18 2 E0868143500 COVER, SEAL 4
19 2 E0868142600 SHAFT 2
20 2 E1432500730 SEAL SET, FLOATING 4
21 2 E1420100450 O-RING G45 4
22 2 E1501810001 PLUG PT1/8 2
23 2 E1213101000 SPRING PIN 4
24 1 E1101141430 BOLT M14X130 8
25 1 E1141540014 WASHER M14 8

AaflA
FOR RIGHT SIDE

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501

Fig.4. RUN DRIVING DEVICE,TRACK SHOE

0CK30-G39501 4. RUN DRIVING DEVICE, TRACK SHOE

Remarks
(1)Inner parts are shown Fig.34.

(A)=C60R-3A (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) (C) (O) (E) (F)
1 1 E1903115800 DRIVING MOTOR ASSY. 2 1
2 1 E0868160100 SPROCKET 2
3 1 E1110051640 BOLT M16X 40 32
4 1 E1100051440 BOLT M14X 40 32
5 1 E1141540014 WASHER M14 32
6 1 E1141540016 WASHER M16 32
7 1 E1914052100 CRAWLER RUBBER 2
7-1 1 172641-38610 CRAWLER, RUBBER 2 N
(A=FROM 1ST)
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 5 CONTROL LEVER(1)

Fig.5. CONTROL LEVER(1) EQ;:CGOR-:}A EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

1 1 E0871320410 BRACKET(FRONT),LEVER 1
2 1 E0871320030 BRACKET,LEVER 1
3 1 E0871321620 LEVER ASSY. 2
4 2 E1333002515 BUSH 4
5 1 E0871320430 LEVER ASSY. 1
6 2 E1333002520 BUSH 1
7 1 E0871320450 ROD 2
8 1 E0871320150 ROD 2
9 1 E0871320170 SHAFT 1
10 1 E0871320190 SUPPORT 1
1" 1 E0871320440 COVER 1
12 1 E0004008021 PIN 2
13 1 E0063256200 LEVER 1
14 1 E0007000023 SPRING 1
15 1 E1340000085 ROD-END 2
16 1 E1213000836 PIN(SPRING 8X 36 4
17 1 E1213000420 PIN, SPRING 4X20 1
18 1 E1214000006 SNAP PIN 4
19 1 E1214000004 SNAP PIN 1
20 1 E1650203600 KNOB(R), LEVER 1
21 1 E1650203700 KNOB(L), LEVER 1
22 1 E1100040816 BOLT M 8X 16 7
23 1 E1100040825 BOLT M 8X25 4
24 1 E1100041016 BOLT M10X16 2
25 1 E1100041025 BOLT M10X 25 4
26 1 E1130040012 NUT M12 2
27 1 E1140010008 SPRING WASHER 8 15
28 1 E1131540008 NUT, LEFT-HAND M 8 2
29 1 E1130040010 NUT M10 6
30 1 E1141110010 WASHER 10 1
31 1 E1141110012 WASHER 12 1
32 1 E0860322200 WASHER 3
33 1 E1560001000 NIPPLE,GREASE PT1/8 2
34 1 E0871320420 YOKE 2
35 1 E0871320500 BELLOWS 2
36 1 E0871320105 PIN 2
37 1 E0353205042 DUST SEAL 3
38 1 E1130040008 NUT M 8 2
39 1 E1225000008 WASHER 8, WAVE 2
40 1 E1225000012 WAVE WASHER 12 2

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 5. CONTROL LEVER(2)

Fig.6. CONTROL LEVER(2) EQ;:CGOR-:SA EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

1 1 E0871320610 BRACKET, LEVER 1
2 1 E0868324520 LEVER ASSY(R.L) 1
3 2 E1333002515 BUSH 2
4 1 E0868324510 LEVER ASSY(R.R) 1
5 2 E1333002515 BUSH 2
6 1 E0871320090 LINK 2
7 2 E1333002015 BUSH 4
8 1 E0871320100 LEVER 2
9 2 E1333002015 BUSH 4
10 1 E0871320660 COVER 1
1" 1 E0871320220 CASE 2
12 1 E0871320230 ROD 2
13 1 E0871320240 COLLAR 4
14 1 E0871320250 YOKE 2
15 1 E0871320260 ROD 1
16 1 E0871320300 BRACKET 1
17 1 E0005009420 ROD 2
18 1 E0005009375 ROD 2
19 1 E0005008370 ROD 1
20 1 E0005505032 YOKE 1
21 1 E0007000078 SPRING 2
22 1 E0003600034 WASHER 2
23 1 E0004005117 PIN, LEVER 1
24 1 E1340000080 ROD-END 4
25 1 E1340000085 ROD-END 3
26 1 E1340300080 ROD END(R 1
27 1 E1332051518 PILLOW 2
28 1 E1220000025 SNAP RING 2
29 1 E1222014014 RING 4
30 1 E1221000028 SNAP RING 4
31 1 E1220000020 SNAP RING S20 2
32 1 E1213000836 PIN(SPRING 8X 36 2
33 1 E1214000004 SNAP PIN 3
34 1 E1650201800 KNOB(R), LEVER 1
35 1 E1650201900 KNOB(L), LEVER 1
36 1 E1650200500 GRIP, LEVER 1
37 1 E1100040630 BOLT M 6X 30 6
38 1 E1100040816 BOLT M 8X 16 9
39 1 E1100041016 BOLT M10X16 2
40 1 E1100040835 BOLT M 8X35 2
41 1 E1140010006 SPRING WASHER 6 6
42 1 E1140010008 SPRING WASHER 8 16
43 1 E1130040008 NUT M 8 17
44 1 E1131540008 NUT, LEFT-HAND M 8 5
45 1 E1130040010 NUT M10 2
46 1 E0860322200 WASHER 3
47 1 E1560001000 NIPPLE,GREASE PT1/8 2
48 1 E1214000008 SNAP PIN 8 2
49 1 E1140010010 SPRING WASHER 2
50 1 E0871320500 BELLOWS 2
51 1 E1340010085 LINK, BALL 2

Remarks
(1)SELECTION USE PARTS. N:Old =5 New, Q:0ld *725 New, R:Old £ New, S:0ld ¥ New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.




0CK30-G39501 0CK30-G39501 5. CONTROL LEVER(2)

Fig.6. CONTROL LEVER(Z) EQ;:CGOR-:SA EE)):
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
52 1 E1130040006 NUT M 6 4
53 1 E0363214700 BELLOWS 1
54 1 E1560011006 NIPPLE, GREASE 4
55 1 E0353205042 DUST SEAL 2
56 1 E0871320110 BUSHING 2
57 1 E0871320120 BOSS 1
58 1 E0871320650 LEVER 1
59 1 E0871320180 SHAFT 1
60 1 E1225000008 WASHER 8,WAVE 12
61 1 E0868324530 SHIM 1 1
62 1 E0868324540 SHIM 1 1
63 1 E0868324550 SHIM 1 1
64 1 E0868324560 SHIM 1 1
Remarks Yes No Yes No
(1)SELECTION USE PARTS. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 7 CONTROL LEVER(3)

Fig.7. CONTROL LEVER(3) EQ;:CGOR-:SA EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

1 1 E0868323110 LEVER(R) 1
2 1 E1560001900 NIPPLE,PT1/8, GREASE 1
3 1 E0868323150 LEVER 1
4 1 E0871320520 LEVER 1
5 1 E0868325630 PLATE 1
6 1 E0868325610 LOTTO 1
7 1 E0005010285 LOTTO 1
8 1 E1332002022 PILLOW 2
9 1 E1213000836 PIN(SPRING 8X 36 1
10 1 E1340000100 ROD-END 2
1" 1 E1340000105 ROD END 2
12 1 E1100040816 BOLT M 8X 16 4
13 1 E1140010008 SPRING WASHER 8 4
14 1 E1140010010 SPRING WASHER 3
15 1 E1130040010 NUT M10 3
16 1 E1131540010 NUT M10 3
17 1 E1130010008 NUT M 8 2
18 1 E1100040840 BOLT M 8X 40 2
19 1 E1140010006 SPRING WASHER 6 4
20 1 E1100040616 BOLT M 6X 16 4
21 1 E0353205042 DUST SEAL 2
22 1 E0868323140 LEVER 1
23 2 E1333002515 BUSH 2
24 1 E0868325620 LEVER 1
25 1 E1121041040 SCREW 1
26 1 E1225000010 WASHER 10 1

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 8 ENGINE&RELATED DEVICE(1)

Fig.8. ENGINE&RELATED DEVICE(1) Egzzceom;\ EE)):
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) () (B (E) (F)
1 1 EO0871403010  FOOT FL, ENGINE 1
2 1 E0874400200  FOOT FR, ENGINE 1
3 1 E0874400300  FOOT R, ENGINE 2
4 1 E0868408690  BRACKET 1
5 1 E0881400210  WASHER 4
6 1 E0871411830  WIRE BRACKET 1
7 1 E1100041035  BOLT M10X 35 4
8 1 E1100041020  BOLT M10X 20 1
9 1 E1100041225  BOLT M12X25 16
10 1 E1100041630  BOLT M16X 30 4
I 10-1 1 E1100141630  BOLT M16X2X130 4 s
(A=MXXX)
1 1 E1130040008 NUTM8 4
12 1 E1100040820  BOLT M 8X 20 2
13 1 E1140020008  SPRING WASHER 8 6
14 1 E1140020010  SPRING WASHER 10 1
15 1 E1140020012  SPRING WASHER 12 16
16 1 E1140020016  SPRING WASHER M16 4
17 1 E1651030005 ABSORBER 4
18 1 E1651030010  ABSORBER 4
19 1 E1910191001  ENGINE 1
20 1 E1910191007  AIR CLEANER 1
21 1 123908-12210  PIPE, INTAKE 1
22 1 23000-090000 CLAMP 90 2
23 1 23000-060000 CLAMP 60 1
24 1 123655-12220  HOSE,SUCTION 1
25 1 E1702402001  CABLE 1
26 1 123908-12220  PIPE, INTAKE 1
27 1 123951-12040  JOINT 1
28 1 23000-115000 CLAMP 115 2
29 1 E0003600079  WASHER 2
30 1 E0868405501  BRACKET 2
31 1 E0868405502  STAY 2
32 1 E0868408870  SUPPORT 1
33 1 E0868408880  EXHAUST PIPE 1
34 1 E0868408840  CONNECTION PIPE 1
35 1 E1533203024  U-BOLT M10 2
36 1 E1501750003  PLUG 1
37 1 E1100040820  BOLT M 8X 20 4
38 1 E1100040840  BOLT M 8X 40 4
39 1 E1100041025  BOLT M10X 25 8
40 1 E1100041235  BOLT M12X 35 8
41 1 E1130040008 NUTM8 20
42 1 E1130040010  NUT M10 12
43 1 E1130040012  NUT M12 8
44 1 E1140010008  SPRING WASHER 8 20
45 1 E1140010010  SPRING WASHER 4
46 1 E1140010012  SPRING WASHER 12 16
47 1 E1141110012  WASHER 12 12
48 1 E1141540008  WASHER 8
49 1 E1141540010  WASHER M10 4

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 8 ENGINE&RELATED DEVICE(1)

Fig.8. ENGINE&RELATED DEVICE(1) s or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) (C) (O) (E) (F)

50 1 123655-13500 MUFFLER 1
51 1 123908-18050 BEND 1
52 1 119131-13661 STAY 2
53 1 119131-13670 U-BOLT 2
54 1 23446-065000 GASKET 65 2
55 1 129400-13201 GASKET, (NON-ASB.) 1
56 1 E1141550010 WASHER M10 4
57 1 E1100041030 BOLT M10X30 4

] o L

©
—0s 13— %
éa/ / 6

17— Lo

2—(&&) =% 18

e

R\
J / ‘
15
9
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501

Fig.9. ENGINE&RELATED DEVICE(2)

54
42

S 43 56 43

1B
PREVIOUS

0CK30-G39501 9. ENGINE&RELATED DEVICE(2)

(A)=CBOR-3A (D)=
(B)= E)
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 E0868408680 BRACKET 1
2 1 E0868408605 SUPPORT 1
3 1 E0868408606 SOUND-PROOF MATERIAL 1
4 1 E0868408608 SOUND-PROOF MATERIAL 1
5 1 E0868408750 BRACKET 1
6 1 E0868408760 PARTITION BOARD 1
7 1 E0868408710 PARTITION BOARD 1
8 1 E1533201014 U-BOLT 2
9 1 E0868408613 HOLDER 1
10 1 E0868408614 URETHANE 1
1 1 E0868408720 BRACKET 2
12 1 E0868408618 SUPPORT 2
13 1 E1654342034 SUPONGE 1
14 1 E1100040635 BOLT M 6X 35 2
15 1 E1100040816 BOLT M 8X 16 12
I 151 1 E1100040816 BOLT M 8X 16 13 K
(A=M#XXX)
16 1 E1100040825 BOLT M 8X25 8
17 1 E1100041020 BOLT M10X 20 3
18 1 E1100041025 BOLT M10X 25 4
19 1 E1130040006 NUT M 6 2
20 1 E1130040008 NUT M 8 23
I 20-1 1 E1130040008 NUT M 8 24 K
(A=M#XXX)
21 1 E0868408631 PLATE 2
22 1 E1140020006 SPRING WASHER 6 4
23 1 E1140020008 SPRING WASHER 8 34
I 23-1 1 E1140020008 SPRING WASHER 8 35 K
(A=M/XXX)
24 1 E1140020010 SPRING WASHER 10 3
25 1 E1141110006 WASHER,PLAIN 6 2
26 1 E1141110008 WASHER 8 24
| 26-1 1 E1141110008 WASHER 8 25 K
(A=MI#XXX)
27 1 E1141110010 WASHER 10 4
28 1 E0007224013 HOSE NIPPLE 2
29 1 E1420000290 O-RING P29 2
30 1 129940-44510 RADIATOR 1
31 1 123915-44750 FAN SHROUD 1
32 1 123655-44600 NET, FAN 1
I 32-1 1 E0868408770 FAN GAURD 1 N
(A=M/#40508C)
33 1 119255-44660 RUBBER 4
34 1 E1911300040 OIL COOLER 1
35 1 123908-18100 COOLER ASSY, INTER 1
36 1 123901-49050 CW-T(A 1
37 1 123901-49060 CW-T(B 1
38 1 148616-44510 SUB RESERVOIR ASSY 1
39 1 148616-44551 BRACKET, RESERVOIR 1
40 1 23000-060000 CLAMP 60 3
41 1 23000-060000 CLAMP 60 1

Yes

Yes

N:Old <T»TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 9 ENGINE&RELATED DEVICE(2)

Fig.9. ENGINE&RELATED DEVICE(2) s or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
42 1 23000-070000 CLAMP 70 7
43 1 23000-054000 CLAMP 54 1
44 1 E0868408730 SUCTION PIPE 1 1
45 1 E0868408740 SUCTION PIPE 2 1
46 1 E1654606041 SEAL TRIM 1
47 1 E1654606019 SEAL TRIM 1
48 1 E1654619073 SEAL TRIM 1
49 1 E1654606025 SEAL TRIM 1
50 1 E1654606009 SEAL TRIM 1
51 1 E1654606054 SEAL TRIM 1
52 1 E1651014003 ABSORBER,SHOCK 4
53 1 123908-18220 HOSE,AIR DUCT 1
54 1 123908-18310 PIPE, INTAKE B 1
55 1 123908-18210 PIPE, INTAKE A 1
56 1 129595-18141 HOSE, RUBBER 1
57 1 127420-44560 PIPE 1
58 1 E1533120011 POWER BAND 4
59 1 E1531407070 HOSE L=700 1
60 1 E1654342003 SPONGE 1
61 1 119173-18130 PIPE 2
62 1 E1100040635 BOLT M 6X 35 4

PREVIOUS

Yes No Yes

N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 10. CONTROL BOX

Fig.10. CONTROL BOX EQ;:CGOR-:}A EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

1 1 E0868431210  CONTOROL BOX 1
2 1 E1700001211  SWITCH, HORN 1
3 1 E1701204900  HUGHES BOX 1
4 1 E1700550006  PILOT LAMP 1
5 1 E1701000200  LIGHT SWITCH 1
6 1 E1730140230  PILOT BOX 1
7 1 E1730140270  CHECK CIRCUIT 1
8 1 E1730100030  THERMO-METER 1
9 1 E1730110050  FUEL GAUGE 1
10 1 E1730000300  HOUR METER 1
11 1 E1711900032  FLASHER RELAY 1
12 1 933110-00100 SWITCH ASSY, STARTER 1
13 2 933110-07101  KEY 1
I 131 2 933110-00300 PACKING 1 s
(A=MXXX)

14 1 129900-77100  SAFETY RELAY 1
15 1 119129-77920  TIMER,THERMOSTART 1
16 1 E1700100026  FLASHER SWITCH 1
17 1 E1100040814  BOLT M8X14 6
18 1 E1141110008  WASHER 8 8
19 1 E1140020008  SPRING WASHER 8 10
20 1 E1100040612  BOLT M 6X12 5
21 1 E1141110006  WASHER,PLAIN 6 9
22 1 E1140020006  SPRING WASHER 6 9
23 1 E1120530516  SCREW (+) M 5X16 2
24 1 E1120530308  SCREW M 3X 8 2
25 1 129612-77910  GLOW RELAY 1
26 1 E1130040006 NUT M6 5
27 1 E1100040816  BOLT M 8X 16 2
28 1 E1711900022  RELAY 1
29 1 E1700550009  PILOT LAMP 1
30 1 E1654606043  SEAL L=430 1
31 1 E1704300004  WIPER SWITCH 1
32 1 E1711900039  CIGAR LIGHTER(DC24V) 1
33 1 E1652051200 GROMMET 2
34 1 E1652052400 GROMET 1
35 1 E1652053800  GROMMET 1
36 1 129612-77920  TIMER,1 SEC. 1
37 1 E1711900071  CLAMP 2
38 1 E1652231100  TIGH-LAP 2
39 1 E1703700009  BUZZER 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 11, ENGINE CONTROL

Fig.1 1. ENGINE CONTROL EQ;:CGOR-:SA EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

1 1 EO0871490210  WIRE HARNESS 1
2 2  E0868411550  PLATE 1
3 2 E0868411560  LEVER 1
4 2  E0344100400  WASHER 1
5 2 E1130540014  NUT M14 2
6 2  E1225110014  SPRING 2
7 2  E1650200500  GRIP, LEVER 1
8 1 E0871410504  PLATE 1
9 1 E0007900002  BOLT 2
10 1 E0007900028  PIN 1
11 1 E1919901500  WIRE,CONTROL 1
12 1 E0007900014  BOOT 1
13 1 E0224111100  STAY 1
14 1 E1224000006  CIRCLIP 6 2
15 1 E0007900020  PIN 1
16 1 E1652400004  CLAMP, NYLON 1
17 1 E1120530410  SCREW M 4X10 1
18 1 E1130040004 NUT M4 1
19 1 E1141110004  WASHER,PLAIN 4 1
20 1 E1213000830  SPRING PIN 8X 30 1
21 1 E1100040820  BOLT M 8X 20 2
22 1 E1140020008  SPRING WASHER 8 2
23 1 E1130020012  NUT M12 3
24 1 E1652002202  GROMMET 1
25 1 E1141110008  WASHER 8 3
26 1 E1132751008  U-NUT 1
27 1 E1141550008  WASHER 1
28 1 E1100040830  BOLT M 8X 30 1
29 1 E1110040510  SOCKET BOLT M 5X 10 1
30 1 E1532224015  TUBE 1
31 1 E1652241150  BAND 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 12 ELECTRIC WIRING

Fig.12. ELECTRIC WIRING s or
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

b ] 1 1 E0868424610  HARNESS 1
23 1A 2 E1730500008 DIODE(FOR 3A) 1
@/ I 1A1 2 E1730500008 DIODE(FOR 3A) 2 K
o—22
(A=M/#40514C)
@‘*29 2 1 E0868424620 WIRE HARNESS 1
2A 2 E0494200800 LINK 1
ﬂ 2B 2 E0871420030 LINK 1
25 2C 2 E1652231100 TIGH-LAP 2
3 1 E0868424630 WIRE HARNESS 1
4 1 E0868424640 BRACKET 1
5 1 E0868423020 WIRE HARNESS 1
6 1 E1703001010 HEAD LAMP 24V 2
7 2 E1703001012 BULB 2
8 1 E1703001120 TURN SIGNAL 2
8A 2 E1703001122 BULB 2
9 1 E1703500624 HORN 1
10 1 E1653900007 COVER 2
11 1 E1120530516 SCREW (+) M 5X16 6
12 1 E1120530625 SCREW M 6X 25 8
13 1 E1100040814 BOLT M8X14 1
14 1 E1140020005 SPRING WASHER 5 6
15 1 E0003600110 SPRING WASHER 10 10
16 1 E1140020008 SPRING WASHER 8 1
17 1 E1100240610 SPRING WASHER 6 4
18 1 E1140020006 SPRING WASHER 6 4
40STIC~ 40513C 19 1 E1140330006 WASHER(TOOTHED) 2
20 1 E1130040010 NUT M10 1
21 1 E1140330010 TOOTHED WASHER 10 1
22 1 E1140020010 SPRING WASHER 10 11
23 1 E1100041016 BOLT M10X16 10
24 1 E1531325110 HOSE 1
25 1 E1652231100 TIGH-LAP 4
26 1 E1652231250 TIE-LAP 5
27 1 E1652241400 TIE 7
28 1 E1711900071 CLAMP 3
29 1 E1711900072 CLAMP 2
30 1 E1711900076 CLIP 1
31 1 124612-77920 SWITCH 1
32 1 E0868424650 WIRE HARNESS 1
33 1 E0868424660 WIRE HARNESS 1
| 34 1 E0564242010 WIRE HARNESS 1 w
(A=M/#40511C)
I 34-1 1 E0564242010 WIRE HARNESS 1 z
(A=M/#50513C)
| 34A 2 E1730500008 DIODE(FOR 3A) 1 W
(A=M/#40511C)
I 34A-1 2 E1730500008 DIODE(FOR 3A) 1 Z
(A=M/#50513C)
| 35 1 E1120530508 SCREW M 5X 8 1 W
(A=M/#40511C)
| 35-1 1 E1120530508 SCREW M 5X 8 1 Z

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 12 ELECTRIC WIRING

Fig.12. ELECTRIC WIRING rcmonas or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (6) (D) (BE) (F)
b | (A=M/#50513C)
23 I 36 1 E1140020005  SPRING WASHER 5 1 w
@/ I~ (A=M/#40511C)
1 I 361 1 E1140020005  SPRING WASHER 5 1 z
@—29 N (A=M/#50513C)
| 37 1 E1652231140  TIE-LAP 2 w
ﬂ : (A=M/#40511C)
25 I 37-1 1 E1652231140 TIE-LAP 2 Zz
(A=M/#50513C)
>

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 13 BATTERY

Fig.13. BATTERY (p=co0R.2n or
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) _(B) (C) O (E) (F)
1 1 E0871440010 BRACKET,BATTERY 1
2 1 E1702730120 CABLE,BATTERY 1
3 1 E1702230034 EARTH CABLE,BATTERY 1
4 1 E1702630035 CABLE,BATTERY 1
5 1 E1702029531 BATTERY 2
I 51 1 E1702030531 BATTERY 2 S
(A=MXXX)
6 1 E1702106220 HOOK BOLT 2
7 1 E1140330010 TOOTHED WASHER 10 1
8 1 E1130040010 NUT M10 1
9 1 E1702920060 COVER,TERMINAL 3
10 1 E1130040006 NUT M 6 4
11 1 E1700100003 SENSOR 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 14. CABIN WIRING

Fig.14. CABIN WIRING EQ;:CGOR-:SA EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) _(B) (C) O (E) (F)

1 1 E0871885400  WIRE HARNESS 1

14 2 1 E0871885200  WIRE HARNESS 1
3 1 E1140330008  TOOTHED WASHER 8 1

4 1 E1652053600  GROMMET 1

5 1 E1652053800  GROMMET 1

6 1 E1652221050  CLAMP 4

7 1 E1120530512 SCREW (+) M 5X12 4

1 8 1 E1140330006 WASHER(TOOTHED) 1
9 1 E1703211075 BELLOWS TUBE 1

10 1 E1652001602 GROMMET 1

1 1 E0398612300  WIPER BRACKET 1

12 1 E1704008324 WIPER MOTOR 1

13 1 E1704141400  WIPER ARM 1

14 1 E1704208380  WIPER BLADE 1

15 1 E1120530616  SCREW 2

16 1 E1141110006 ~ WASHER,PLAIN 6 2

17 1 E1140020006 SPRING WASHER 6 2

18 1 E0871885600  WIRE HARNESS 1

19 1 E0871885650 WIRE HARNESS 1

20 1 E0871885700 WIRE HARNESS 1

E—52AA YT
HEATER SWITCH

DAN=2A Y F

WIPER SWITCH _

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 15 HYD. OIL PIPING(1)

Fig.15. HYD. OIL PIPING(1) s or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) () @) () (F)

1 1 E0868704110 PIPE 2
2 1 E0868704120 PIPE 2
3 1 E0868704830 PIPE 1
4 1 E0868704840 PIPE 1
5 1 E0868704150 GUARD,PIPE 1
6 1 E0871700060 CLAMP,PIPE 3
7 1 E0007251009 FLANGE JOINT 4
8 1 E0007223004 HOSE NIPPLE 3/4 1
9 1 E0003600020 WASHER 4
10 1 E0007213003 BUSHING 2
1" 1 E1904926090 HOSE,HIGH-PRESSURE 2
12 1 E1530532013 HOSE,LOW-PRESSURE 1
13 1 E1904926127 HOSE,HIGH-PRESSURE 2
14 1 E1530732103 HOSE,LOW-PRESSURE 1
15 1 E1908219195 HOSE,HIGH-PRESSURE 1
16 1 E1906119073 HOSE,LOW-PRESSURE 1
17 1 E1906119145 HOSE,LOW-PRESSURE 1
18 1 E1906119160 HOSE,LOW-PRESSURE 1
19 1 E1906119105 HOSE,LOW-PRESSURE 1
20 1  E1515101514 ELBOW 45 2
21 1 E1515000511 ELBOW 90 2
22 1 E1513310007 ELBOW 90 4
23 1 E0007202010 HOSE,ADAPTER 2
24 1 E1515100097 ELBOW 45 1
25 1 E1100041025 BOLT M10X 25 10
26 1 E1515600563 ADAPTER UNION 1
27 1 E1420010180 O-RING 1B-P18 1
28 1 E1420010240 O-RING P24 4
29 1 E1420010290 O-RING 1B-P29 2
30 1 E1140020010 SPRING WASHER 10 5
31 1 E1420310910 O-RING ARP568-910-1B 6
32 1 E1420310219 O-RING ARP568-219 8
33 1 E1540140815 CHECK VALVE 1
34 1 E1530532015 HOSE,LOW-PRESSURE 1
35 1 E1533700048 CLAMP,HOSE 9
36 1 E1102240632 BOLT 32
37 1 E1140210006 SPRING WASHER 6 32

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 16, HYD. OIL PIPING(2)

Fig.16. HYD. OIL P|P|NG(2) EQ;:CGOR-:}A EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) () @) () (F)

1 1 E0871700080  GUARD,HOSE 4
2 1 EO0871700090  PLATE 4
3 1 E0871700100  PIPE 4
4 1 E0007200136  BUSHING 1
5 1 E0868704180  HOSE,HIGH-PRESSURE 1
6 1 E1908209420  HOSE,HIGH-PRESSURE 2
7 1 E1130010010  NUT 4
8 1 E1511100003  HOSE ADAPTER 2
9 1 E1511100004  ADAPTER 1
10 1 E1420310910  O-RING ARP568-910-1B 1
11 1 E1100040845  BOLT M 8X45 4
12 1 E1140020008  SPRING WASHER 8 8
13 1 EO0871710010  BRACKET 1
14 1 E0871710020  HOLDER 1
15 1 E1914600160  HOSE,HIGH-PRESSURE 1
16 1 E1914600090  HOSE,HIGH-PRESSURE 1
17 1 E0868704170  HOSE 1
18 1 E1924601055  HOSE,HIGH-PRESSURE 1
19 1 E1924601115  HOSE,HIGH-PRESSURE 1
20 1 E1914600125  HOSE,HIGH-PRESSURE 1
21 1 E1521545206  BALL VALVE(SHUT-OFF 1
22 1 E1513390008  T-JOINT 1
23 1 E1515600552  T-JOINT 1
24 1 E1511100002  ELBOW (90) 4
25 1 E1515000211  ELBOW 90 1
26 1 E1420010110  O-RING P11-1B 1
27 1 E1420010180  O-RING 1B-P18 1
28 1 E1100040816  BOLT M 8X 16 4
29 1 E1141110008  WASHER 8 2
30 1 E1906125105  HOSE,LOW-PRESSURE 1
31 1 E1513310008  ELBOW 90 2
32 1 E1420310905  O-RING 568-905 2
33 1 E0860500100  BRACKET 1
34 1 E1901029300  CONTROL VALVE ASSY. 1
35 1 E1100041020  BOLT M10X 20 2
36 1 E1100041030  BOLT M10X30 4
37 1 E1140020010  SPRING WASHER 10 6
38 1 E1230052010  PLUNGER,MINI-BALL 1
39 1 E1130040010  NUT M10 1
40 1 E0870711620  HOSE NIPPLE 1
41 1 E1700100015  PRESSURE SWITCH 1
42 1 E0007300003  CLAMP, HOSE 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 17. PUMP DRIVING

Fig.17. PUMP DRIVING EQ;:CGORGA EE)):
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
8 (A) (B) () (B (E) (F)
12 4 15 1 1 E0868522600 ENGINE HOUSING
11 1 E0868522510  ENGINE HOUSING 1 s
(A=MXXX)
2 1 E1602010305  STUD BOLT M16,P2.0 4
T4inc. (14)~19 3 1 [E0868520100 COUPRING 1
4 1 E0860526300 COVER 2
5 1 E1101051435  BOLT M14X 35 P1.5 4
6 1 E1100051030  BOLT M10X 30 12
7 1 E1213000510  SPRING PIN 5X 10 8
8 1 E1102240825  BOLT M 8X 25 2
9 1 E1110051650  BOLT M16X 50 4
10 1 E0003900018  WASHER 4
11 1 E1140020010  SPRING WASHER 10 12
12 1 E1140020012  SPRING WASHER 12 2
13 1 E1602010500  CF COUPLING CFA-50 1
14 1 E1902016900  HYDRAULIC PUMP ASSY. 1
15 2 E1903905700  GEAR PUMP 1
16 2 E1902006732  KEY 1
17 2 E1902006731  CASTLE NUT 1
18 2 E1210000450  COTTER PIN 4X50L 1
19 2  E1141110012  WASHER 12 2

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 18. HYD. OIL TANK

Fig.18. HYD. OIL TANK (n-0a0R 34 o
(C)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

1 1 E0868890400  TANK ASSY,HYD.OIL 1
711(]) E 2 2  E0868802600  TANK ,HYD.OIL 1
o 3 2 E0438000300  FLANGE 1
3 4 2 E1501750010  PLUG 1
- o 5 2 E1420000290  O-RING P29 1
6 2  E1550210450  STRAINER,SUCTION 1
7 2 E1553020685  GAUGE, OIL LEVEL 1
8 2 E1552000801  AIR BREATHER 1
8A 3 E1552000831  ELEMENT 1
9 2 E1420101250  O-RING G125 1
10 2 E1100041025  BOLT M10X 25 4
11 2 E1140020010  SPRING WASHER 10 4
12 1 E0868802700  ELBOW 1
13 1 E1511200004  ELBOW 45 1
14 1 E1551103200  FILTER 1
15 2  E1551103203  ELEMENT 1
I 151 2 E1551100803  ELEMENT 1 s
(A=MXXX)
16 2 E1420100090  O-RING 1
17 1 E1511100004  ADAPTER 1
18 1 E1100041025  BOLT M10X 25 4
19 1 E1140020010  SPRING WASHER 10 4
20 1 E0003600048  WASHER 4
21 1 E1501601004  BUSHING 2
22 1 E1530532013  HOSE,LOW-PRESSURE 1
23 1 E1533700048  CLAMP,HOSE 2

23

Yes No Yes

N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 19. FUEL OIL TANK

Fig.19. FUEL OIL TANK (n-0a0R 34 o
(C)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

1 1 E0868890310 TANK ASSY,FUEL 1
2 2 E0868813100 FUEL TANK 1
3 2 E0438101500 PACKING 1
4 2 172122-14300 CAP, FUEL TANK 1
5 2 E1521500003 BALL VALVE 1
6 2 E1553201000 GAUGE,FUEL OIL 1
7 2 E1120530510 SCREW M 5X10 5
8 2 E1140020005 SPRING WASHER 5 5
9 2 E1531010038 HOSE,VINYL 1
10 2 E1533700017 HOSE CLIP 2
1" 2 E1552002012 SCREEN,FUEL OIL TANK 1
12 1 E0003612004 WASHER 5
13 1 119802-55700 SEPARATOR ASSY 1
14 1 E1531207074 HOSE 1
15 1 E1531207062 HOSE 1
16 1 E1531207096 HOSE 1
17 1 E1533120011 POWER BAND 8
18 1 E1100041020 BOLT M10X 20 5
19 1 E1140020010 SPRING WASHER 10 5
20 1 129535-52100 PUMP, FUEL FEED 1
21 1 E1531207125 HOSE 1
22 1 E1140020008 SPRING WASHER 8 1
23 1 E1100040875 BELT 1
24 1 E1513000003 BARREL NIPPLE 1
25 1 E1100040620 BOLT M 6X 20 2
26 1 E1140020006 SPRING WASHER 6 2

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 2. COVER

i A)=C60R-3A D)=
Fig.20. COVER . e
(€)%= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
(A) (B) (C) (D) (E) (F)
13 1 1 E0868825100  COVER,FRONT 1
%@ 2 1 E0868825200 COVER,ENGINE 1
‘ o 3 1 E0868827300  COVER,SIDE 1
14 SURE 6 4 1 EO0868825400 COVER,REAR 1
18 y ?\' 20 5 1 E0871820160  PLATE,STAGE 1
% 12 %iﬂ 6 1 E0868823300  PLATE,COVER 1
A D17 7 1 E0871820110  PLATE,STAGE 1
DETAIL OF A 9 ‘ 8 1 E0871820120  NUT PLATE 1
9 1 E0871820200  STAY,BACK MIRROR 1
10 1 E0871820140  BRACKET 1
11 1 E0871820014  SHIM 1
12 1 E0871820150  ROCK 1
& 13 1 E0007000060  SPRING 1
% 14 1 E0004206111  SHAFT 1
% 15 1 E0138255300  BOLT 2
% 16 1 E0068215700  SHEET, NON-SLIP 4
~ 17 1 E0003600020  WASHER 18
18 1 E1224010004  CLIP 2
19 1 E1652505800  CUSHION,RUBBER 2
20 1 E1653900005 DUMPER 1
21 1 E1656500120  BACK MIRROR 1
22 1 E1100041020  BOLT M10X 20 30
23 1 E1100040825  BOLT M 8X25 4
24 1 E1100041025  BOLT M10X 25 2
25 1 E1141110010  WASHER 10 8
26 1 E1141110008  WASHER 8 8
27 1 E1140020010  SPRING WASHER 10 31
28 1 E1140020008  SPRING WASHER 8 8
29 1 E1130040014  NUT M14 2
30 1 E1653900015  LATCH 1
31 1 E1120530512  SCREW (+) M 5X12 2
32 1 E1130030005 NUTM5 4
33 1 E1141110005  WASHER 5 6
34 1 E1140020005  SPRING WASHER 5 4
35 1 E1225110014  SPRING 1
36 1 E1120530520  SCREW (+) M 5X20 2
37 1 E1653917012  TRIM (12CM) 1
38 1 E0868827044  COVER,PLATE 1
39 1 E1100040816  BOLT M 8X 16 4
40 1 E1130040008 NUTM 8 1
Remarks Yes No Yes No
(1)SELECTION USE PARTS. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:OId‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 21 \VESSELL

Fig.21. VESSELL (p=co0R.2n or
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) _(B) (C) O (E) (F)

1 1 E0868606100 VESSEL 1
2 1 E0870601020 CUSHION 2
3 1 E0868606200 STOPPER 1
4 1 E0001608195 PIN 1
5 1 E0001608205 PIN 1
6 1 E0001505002 PIN 2
7 1 E1100141000 BOLT M10X100 4
8 1 E1130040010 NUT M10 8
9 1 E1560001000 NIPPLE,GREASE PT1/8 2
10 1 E0868606210 PIN 1
11 1 E1900056800 CYLINDER ASSY,DUMP 1
12 1 E1100040855 BOLT M 8X 55 8
13 1 E1141110008 WASHER 8 8
14 1 E1140020008 SPRING WASHER 8 9
15 1 E0868606220 PLATE 1
16 1 E1100040820 BOLT M 8X 20 1
17 1 E1652103225 PAD 1
18 1 E1120530520 SCREW (+) M 5X20 1
19 1 E1140020005 SPRING WASHER 5 1
20 1 E1141110005 WASHER 5 1
21 1 E0868606300 REAR FRAME,LEFT 1
21A 1 E0868606310 SPACER T=3.2 1
21B 1 E0868606320 SPACER T=4.5 1
22 1 E1100041220 BOLT 2
1 4

E1141110012 WASHER 12

Remarks
(1)SELECTION USE PARTS. N:Old =5 New, Q:0ld *725 New, R:Old £ New, S:0ld ¥ New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G39501 0CK30-G39501 22 SEAT

’ (A)=C60R-3A (D)=
Fig.22. SEAT . e
(©)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY [

(A) (B) (€) @) () (F)

1 1 EO0871340010  SEAT STAND 1
2 1  [E0868340510  SEAT BRACKET 1
3 1 EO0871340130  ARM REST 1
4 1 E0868340250  LEVER 1
5 1 E0871340050  PIN 1
6 1 E0871340060 COVER PLATE 1
7 1 E0871340070  PIN 1
8 1 E0860341600  STOPPER 1
9 1 E0860342400  WASHER 2
10 1 E0860342300  SPRING 2
11 1 E0004206062  PIN 2
12 1 E0003030005  COLLAR T5.0, PIN 30 1
13 1 E0007000016  SPRING 1
14 1 E1914100084  SEAT ASSY 1
15 1 E1333013025  BUSH 2
16 1 E1224010004  CLIP 4
17 1 E1100041025  BOLT M10X 25 4
18 1 E1140020010  SPRING WASHER 10 4
19 1 E1100040625  BOLT M 6X 25 3
20 1 E1140020006  SPRING WASHER 6 3
21 1 E1130040006  NUT M6 4
22 1 E1100040825  BOLT M 8X25 4
23 1 E1140020008  SPRING WASHER 8 4
24 1 E1141110014  WASHER 14 1
25 1  E1654302041 SPONGE 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 23 CANOPY

Fig.23. CANOPY (oo .
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (D) (E) (F)
1 1 E0871841100 FRONT POLE 1
2 1 E0871841200 REAR POLE 1
3 1 E0871840050 COVER 1
4 1 172134-68200 ROOF, CANOPY 1
| 4-1 1 E0868840200 CANOPY 1 N
(A=M/#40517C)
5 1 E1100041025 BOLT M10X 25 5
4 6 1 E1140020010 SPRING WASHER 10 5
7 1 E1101041230 BOLT M12X 30,P1.5 8
8 1 E1140020012 SPRING WASHER 12 14
9 1 E1100041230 BOLT M12X 30 6
T 10 1 E1100040816 BOLT M 8X 16 2
3 11 1 E1140020008 SPRING WASHER 8 2
12 1 E1654005400 ROOM MIRROR 1
13 1 E1654006000 PIVOT 1

Va

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.
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Fig.24. CABIN(1)

FYEVASSY

CABIN ASSY

(E0868860000)

Fig.24 REF. No.1

inc. Fig.24 REF. No.2 ~ 12

Fig.25 REF. No.2 ~ 34
Fig.26 REF. No.1 ~ 26
Fig.27 REF. No.1 ~ 40B

coaa
)
o
J—
mmro
m
=
o

——roro

0CK30-G39501 24 CABIN(1)

REF. LEV. PARTS NO.

(A)=C60R-3A
(B)=
(C)=

DESCRIPTION

(D)=
(E)=
(F)=
QTY |

(A) B) () ©O) (E) (F)
1 1 E0868860000  CABIN ASSY 1
2 2 [E0871860000  CABIN COMP. 1
3 2 E0003600062  WASHER 2
4 2 E0003600092  WASHER 6
5 2 E0003618004  WASHER 2
6 2 E0188612400  BOLT 3
7 2 [E0428605600  BOLT 1
8 2 E1651005030  RUBBER, CUSHION 8
9 2 [E1654305300  SPONGE RUBBER 3000L 1
10 2 E0228511600  COLLAR 4
1 2 E1132020016  NUT M16 4
12 2 E1210000430  COTTERPIN 4 X 30 4

Yes No Yes

N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.
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0CK30-G39501 25  CABIN(2)

i A)=C60R-3A D)=
Fig.25. CABIN(2) o e
©= Fr=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A (B (€) @O () (F)
. 2 3 E0871860200  GLASS(L.FRONT) 1
é:AE ﬁl/AAS§Y3 Y 3 3 [E0871860300  GLASS(REAR) 1
(E0868860000) 4 3 [E0871860400  SIDE SASH ASSY.(L) 1
Fig 2 e Nale. No.2 ~ 12 5 4 E0871860402  GLASS(UPPER) 1
Fig 25 REF. No.2 ~ 34 6 4 E0871860403  GLASS(LOWER) 1
Frg-26 REE- No-1 728 7 4 E0871860405  LOCK(LEFT) 1
8 4 E0871860406  LOCK(RIGHT) 1
9 3 [E0871860500  SIDE SASH ASSY.(R) 1
. 10 4 E0871860502  GLASS(FIX) 1
S ETSMP 11 4 E0871860503  GLASS(SLIDE) 1
(E0871860000) 12 4 E0871860508  LOCK 1
Fig.24 REF. No.2
inc. Fig.24 REF. 13 3 E0871860009  UPHALSTERY 1
E:g 5 REE- 14 3 E0871860010  UPHALSTERY 1
Fig.27 REF. 15 3 E1654203285  H-RUBBER 1
16 3 E1654203314  H-RUBBER 1
17 3 E1654203358  H-RUBBER 1
18 3 E1654203226  H-RUBBER 1
19 3 E1653918087  RUBBER SEAT 1
20 3 E1653918022  RUBBER SEAT 1
21 3 E1654520342  SEAL RUBBER 1
22 3 E1654520235  SEAL RUBBER 1
23 3 E1654520180  SEAL RUBBER 1
24 3 E1654004400  PAD 2
25 3 [E0871861000  GUARD 1
26 3 E1120530520  SCREW (+) M 5X20 2
27 3 E1141110005  WASHER 5 2
28 3 [E0871860067  SOUND ABSORBER 2
29 3 E0871860068  SOUND ABSORBER 1
30 3 E1100040816  BOLT M8X 16 4
31 3  E1140020008  SPRING WASHER 8 4
32 3 E0871860072  WING BOLT 2
33 3 E1214000010  PIN (R) 2
34 3 E1141110010  WASHER 10 2

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.
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0CK30-G39501 26 CABIN(3)

Fig.26. CABIN(3) () Cooreen e
()= F=
REF. LEV. PARTS NO. DESCRIPTION QTY |
FPEUASSY A B © O € F

CABIN ASSY 1 3 E1654004300  ROOM LAMP 1
FroBgEseOton | 1A 4 [E1654004301  BULB 1
tne. Fig-24 REF- No-27 12 2 3 [E1654004800  HANGER 1
Fig 26 REF. No.| ~ 26 10 3 3 E1653691970  ASH TRAY 1
Fig.27 REF. No.1~ 408 1 4 3 E1653691350  POCKET ASSY. 1
4 Y COMP 5 3 E1652740295  STRIKER 1
AN oM ) 6 3 E1653691460  CATCHER ASSY 1
Fig.24 REF. No.2 7 3 E1652103225  PAD 2
ne. Eig-24 BEE- No-3 7 8 3 E1652505400  CUSHION, RUBBER 2
Fio-28 REE- No:12 9 3 E0871861150  SCREW SHEET 1
10 3 E0871861100  BRACKET(LH.) 1
11 3 E0871861200  BRACKET(RH.) 1
12 3 E0871861300  BRACKET 2
13 3 [E0468601600  SHIM 1
14 3 E1120530820  SCREW 4
15 3 E1122500416  SCREW M 4X 16 9
16 3 E1120530512  SCREW (+) M 5X12 3
17 3 E1122500412  TAPPING SCREW M 4X12 2
18 3 E1120530616  SCREW 4
19 3 E1100040525  BOLT M5X25 2
20 3 E1120630816  SCREW M 8X16 2
21 3 E1140310008  WASHER 2
22 3 E1130030006 NUT M6 4
23 3 E1140020008  SPRING WASHER 8 4
24 3 E1141110006  WASHER,PLAIN 6 4
25 3 E1140020005  SPRING WASHER 5 3
26 3 E1140020006  SPRING WASHER 6 4

Remarks

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

(1)SELECTION USE PARTS.




0CK30-G39501 0CK30-G39501 27 CABIN(4)

Fig.27. CABIN(4) (N-ca0R4 o
©)y= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
(A) (B) (C) (D) (E) (F)
1 3 E0871861600  DOOR ASSY. 1
2 4 E0871861900  DOOR 1
3 4  E0871861602  COVER 1
. 4 4 E0871861603  GLASS(DOOR) 1
~ 5 4 E0871861604  ROD 1
32J 6 4 E1654004500  INNER HANDLE 1
: 7 4 E0871861606  LOCK 1
8 4 E0871861607  OUTTER HANDLE 1
9 3 [E0871861650  CYLINDER LOCK 1
\\\\ 9A 4 933110-00300  PACKING 1
10 4  E0871861609  KEY PLATE 1
11 4 E1653611372  SNAP,ROD 2
12 4 E1120530612  SCREW(+)M 6X16 2
13 4  E1120530616  SCREW 3
. 14 4 E1100040820  BOLT M 8X 20 1
15 4 E1141110006  WASHER,PLAIN 6 2
16 4 E1140020006  SPRING WASHER 6 5
17 4 E1122500416  SCREW M 4X 16 4
18 4 E1654203310  H-RUBBER 1
19 4 E0871861619  PLATE 1
20 4  E1120530516  SCREW (+) M 5X16 2
21 4 E1140020005  SPRING WASHER 5 2
22 4 E1130020010  NUT M10 1
30 linc.2 ~ 28A 18 23 4 E1140020008  SPRING WASHER 8 1
24 4 E1130020008 NUTM8 1
4 25 4  E1141110010  WASHER 10 1
26 4 E1140020010  SPRING WASHER 10 1
7/ 27 4 E0871861627  LEVER 1
/ 28 4 E1652053800 GROMMET 1
28A 4 E1654520062  SEAL RUBBER 1
29 3 [E0871861800  FRONT SASH 1
30 3 E0871861702  GLASS 1
31 3 [E1654605083  SEAL RUBBER 1
32 3  E0871861705  PLATE 4
33 3 E1654203336  H-RUBBER 1
34 3 E1300200608  BEARING 4
FrRTASSY 35 3 E1224000006  CIRCLIP 6 4
(E0868860000) / 36 3 E1654004250  LATCH(L.H.) 1
PPN 24 0. Mo 2 ~ 12 ///// 37 3 E1654004200  LATCH(RH.) 1
£io-20 REE- NPl e 38 3 E1120730514  SCREW 8
Fig.27 REF. No.l ~ 408 39 3 E1140330005  WASHER 8
£EYCOMP 40 3 E0871861717  SHIMT=16 1 1
3@3%% ggg‘goo) 94 40A 3  E0871861718  SHIMT=1.2 1 1
P 2R Nl oo~ 12 40B 3 E0871861719  SHIMT=0.7 1 1
iS55 REF. Nold ~ a4 N 41 1 E0871861700  FRONT SASH ASSY 1 2
FIS5% RER Nol s 9inc.9A~28A
Remarks
(1)SELECTION USE PARTS.
(2)NOT ILLUSTRATED. N:Old%New, O:Old%New, R:Old% New, S:OId:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.
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Fig.28. HEATER (-caoR A o

(B)= (E)=

(C)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY |
(A (B (€) @O () (F)

12 1 1 E1911502100 VALVE 1
2 1 E1911507651 HEATER 1
3 1 E1911511840 HOSE 1400L,HEATER 1
4 1 E1911511860 HOSE 1600L,HEATER 1
5 1 E1911500500 CLAMP 4
6 1 E0871450010 PLATE 1
7 1 E1100041025 BOLT M10X 25 4
8 1 E1141110010 WASHER 10 4
9 1 E1140010010 SPRING WASHER 4
10 1 E1652002202 GROMMET 2
11 1 E1531335025 TUBE, PROTECTOR 1
12 1 E1531335050 HOSE 1
13 1 E0007300026 CLAMP 2
14 1 E1140010008 SPRING WASHER 8 1
15 1 E1567415000 HOSE 1000L,DEFROST 1
16 1 E1567325000 CUFFS 1
17 1 E1567425000 CUFFS 1
18 1 E1911503000 COVER 1
19 1 E1533700057 HOSE CLIP 1
20 1 E1533700071 CLIP 1
21 1 E1531345030 HOSE,PROTECTOR 1
22 1 E1911502200 NIPPLE 1
23 1 E1531350018 HOSE,PROTECT 1
24 1 E1652201005 TIE-LAP 2
25 1 E1100040830 BOLT M 8X 30 1
26 1 E1130040008 NUT M 8 1
1 1

E1911502800 SWITCH, HEATER

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.
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0CK30-G39501 29 LABEL ALENGEMENT PLAN

Fig.29. LABEL ALENGEMENT PLAN (=00R 30 o
)= F=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) () (B (E) (F)

1 1 E0868084000  LABEL ALENGEMENT PLN 1
33 2 2 E0868082001  LABEL,MODEL 1
ABPAEILD a ‘ ‘ ‘ ”E”< 3 2 E0868082002  LABEL,MODEL 1
AERESS 07 4 2 E0868082003  LABEL,YANMAR 2
HE BACK LEFT IS SEEN ﬂ‘ ‘ 5 2 E0871081004  LABEL,YANMAR 1
ROM A CAB INSIDE. 87 — AboEB (rEHSYY) 7 2 E0868084003  LABEL 1

‘W \((I)EQERTTBRMOA[\L TANK) I 741 2 E0868084016  LABEL 1 S

(A=MXXX)
CHBEES 8 2 E0871083613  LABEL 1
VIEWED FROM C 9 2 E0871083614  PLATE 1
10 2 [E0868084005  LABEL 1
X 11 2 [E0860081500  LABEL,DRIVE OPERAT. 2
= 12 2 [E0860081600  LABEL,DUMP OPERAT. 1
% . 14 2 [E0871082040  LABEL,WARNING 1
- 7 i S AL It i - 15 2 [E0871082050  LABEL,WARNING 1
CEVER COVER F  LEVER GOVER R 16 2 [E0871082060  LABEL,WARNING 1
CABmRE ) 17 2 [E0871082070  LABEL,WARNING 1
: 18 2 [E0871082080  LABEL,WARNING 1
F o TR — 20 /N — DB / 19 2 [E0871082090  LABEL,WARNING 1
RpEzaECaNR. 20 2 E0871082100  LABEL,CAUTION 1
OAB SPEG 15 AE_COVERING : 21 2 E0871082110  LABEL,CAUTION 1
THE OHANGE GIRGUIT 22 2 E0871082120  LABEL,WARNING 1
CAPACITY LABEL BY THE 23 2 E0871082130  LABEL,CAUTION 1
SI0E ginggOCEXFRSE 24 2 E0871082140  LABEL,WARNING 1
25 2 E0871082150  LABEL,CAUTION 1
26 2 E1100040620  BOLT M6X 20 1
27 2 E0871082170  LABEL,DANGER 1
28 2 E0871082180  LABEL,DANGER 1
29 2 E0871082190  LABEL,WARNING 1
30 2 E0871082200  LABEL,WARNING 1
31 2 E0871082210  LABEL,WARNING 1
32 2 E0871082220  LABEL,CAUTION 1
33 2 E0871082230  LABEL,CAUTION 1
l 34 2 E0871082240  LABEL,FUEL 1
28 16 39 30 SyT— AN 35 2 E0871082250  LABELHYD.OIL 1
TR LY GMOUTH 36 2 E0871082260  LABEL,SUB.TANK 1
TL— Pl 37 2 E0871082270  LABEL 1
PLATEZIQNSIDE 38 2 E0871082280  LABEL,WARNING 1
& 39 2 E0871082290  LABEL,CAUTION 1
\ / 40 2 E0871082300  LABEL,CAUTION 1
41 2 E0871082310  LABEL,WARNING 1
42 2 E0871080502  LABEL 1
44 2 E1141110006  WASHERPLAIN 6 1
45 2 E1130040006 NUTM6 1
I1

IL—LENATHE 59
FRAME PIPE SIDE

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 30. LABEL

1 A)=C60R-3A D)=
Fig.30. LABEL EB;= EE)L
) (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY [
1 inc.2 ~ 45 A B (€ O € F
1 1 E0868084000  LABEL ALENGEMENT PLN 1
2 2 E0868082001  LABEL,MODEL 1
3 2 [E0868082002  LABEL,MODEL 1
(=] G H C E G R 4 2  E0868082003  LABEL,YANMAR 2
= YZAVNINA VA R” 5 2 E0871081004  LABEL,YANMAR 1
7 2 E0868084003  LABEL 1
5 I 7-1 2 E0868084016  LABEL 1 s
*7—ZB%vJ7 __C60R=A ] (A=MXXX)
8 2 E0871083613  LABEL 1
YZAUN I VA B” 9 2 E0871083614  PLATE 1
= 10 2 [E0868084005  LABEL 1
11 12 11 2 E0860081500  LABEL,DRIVE OPERAT. 2
e 12 2 E0860081600  LABEL,DUMP OPERAT. 1
LA Y B 14 2 E0871082040  LABEL,WARNING 1
- ? Ee— 15 2 E0871082050  LABEL,WARNING 1
&S N e — 16 2 [E0871082060  LABEL,WARNING 1
LA = B e 17 2 E0871082070  LABEL,WARNING 1
18 2 E0871082080  LABEL,WARNING 1
18 19 2 E0871082090  LABEL,WARNING 1
‘ 20 2 E0871082100  LABEL,CAUTION 1
[ A% & 21 2 E0871082110  LABEL,CAUTION 1
“vg:mmm}m 22 2 E0871082120  LABELWARNING 1
e 23 2 E0871082130  LABEL,CAUTION 1
Eobcalysti bisvRbyet ot 24 2 E0871082140  LABEL,WARNING 1
20 24 25 2 E0871082150  LABEL,CAUTION 1
. \ 25 26 2 E1100040620  BOLT M 6X 20 1
v w ¥ AE & 27 2 [E0871082170  LABEL,DANGER 1
T s |l L | e 28 2 E0871082180  LABEL,DANGER 1
s TS ] | BT i g | iarep e 29 2 E0871082190  LABELWARNING 1
# 97 s | 30 2 E0871082200  LABEL,WARNING 1
28 S 31 2 E0871082210  LABEL,WARNING 1
s % & 31 32 2 E0871082220  LABEL,CAUTION 1
: e emcens £ = 33 2 [E0871082230  LABEL,CAUTION 1
eyl smmtis | o | (28 & 34 2 E0871082240  LABEL,FUEL 1
Bt oirizesocimlcmie || Sl | (8 ,3' 35 2  E0871082250  LABEL,HYD.OIL 1
bl puszaLaw | | Siosi 36 2 [E0871082260  LABEL,SUB.TANK 1
36 37 37 2 E0871082270  LABEL 1
38 2 E0871082280  LABEL,WARNING 1
i ey ’ 39 2  E0871082290  LABEL,CAUTION 1
7R-a-ri- evivm 40 2 E0871082300  LABEL,CAUTION 1
” 41 2 E0871082310  LABEL,WARNING 1
42 2 E0871080502  LABEL 1
44 2 E1141110006  WASHER PLAIN 6 1
42 45 2 E1130040006 NUT M6 1
S [
i, oSz, | ‘égglq‘!Ab‘(L\iﬂhw‘é ACED
—— | By v HRETRCEE R,
Remarks YSS Yes No
(1)NOT ILLUSTRATED. N:Old 2555 New, Q:0ld %z New, R:0ld % New, S:0ld %5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 31. TOOL

. (A)=C60R-3A (D)=
Fig.31. TOOL o e
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) (B) (C) (D) (E) (F)
1 1 E0871990000  TOOL SET 1
2 2 E1690002427  WRENCH 24X27 1
3 3 2 E1690100013  WRENCH 13 1
4 2  E1690810019  WRENCH 1
5 2  E1691000800  GREASE POMP 1
6 2  E1691400003  BAG, TOOL 1
7 1 [E0871082160  LABEL 1

;
{

A B B

EET 5% |

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 32 CONTROL VALVE

Fig.32. CONTROL VALVE EQ;:CGOR-:SA EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

1 1 E1901029300  CONTROL VALVE ASSY. 1
1A 2 E1901029318  BLOCK ASSY. 1

2 2 E1901024490  END COVER 1

3 3 E1420000160  O-RING P16-1A 2

4 3 E1420300550  O-RING G55-1A 1

5 3 E1420010120  O-RING 1B-P12 2

6 3 E1901018992  PLUG 2

% 5 7 3 E1901018967  CHECK VALVE 2
8 3 E1901018957  SPRING 2

linc.1A ~ 33 9 3 [E1901018951  COLLAR 2
4 10 3 E1901024456  SPRING 1
11 3 E1901018941  HOLDER 1

12 3 E1901018961  CAP 1

13 3 E1140010008  SPRING WASHER 8 1

14 3 E1110050816  BOLT,SOCKET 1

15 3 E1110050614  BOLT M6X 14 2

16 3 E1901029391  PLUG 1

17 2 E1901024401  COVER,NLET 1

. : 18 2 E1901029321  RELIEF VALVE ASSY. 1

7 19 3 E1420510180  O-RING S18(NOK) 1

2 20 3 E1901018980  RING,BACKUP 2

/ 21 3 E1420000210  O-RING 1
22 3 [E1901018982  GASKET 2

23 2 E1501810002  PLUG PT 1/4 1

31 24 2 E1420300550  O-RING G55-1A 1

@\0/ 30 25 2 E1140010010  SPRING WASHER 6
26 2 E1130050010  NUT M10 6

%/ 27 2 E1901029306  TIE ROD 3

: 7 28 2 E1901024491  CONNECTOR 2
S 8 29 2 E1420010180  O-RING 1B-P18 2
(¢ 0,..-/5 30 2 E1901024492  CONNECTOR 2

6 31 2 E1420010140  O-RING 1B-P14 2

31 32 2 E1901018941  HOLDER 1

2 2

E1110050614 BOLT M 6X 14

[o2]
w
o
w
w

(1A)

7224(‘;@
S

% = SO -

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 33 DUMP CYLINDER

Fig.33. DUMP CYLINDER EQ;:CGOR-:SA EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

1 1 E1900056800 CYLINDER ASSY,DUMP 1

2 E1900043299 SEAL SET 1
1 2 E1410711030 WEAR RING 1
12 2 E1900043201 ROD,PISTON 1
13 2 E1900022020 BUSH 1
14 2 E1900022002 BUSH 1
15 2 E1900043203 COVER,ROD 1
16 2 E1900022055 HOLDER,GASKET 1
17 2 E1900022050 RETAINER 1
18 2 E1900022006 PISTON 1
19 2 E1900056807 TUBE 1
20 2 E1900026408 GASKET,ROD HOLDER 1
21 2 E1900022009 NUT 1
22 2 E1900026414 STOP RING 1
23 2 E1210000875 COTTER PIN 1
24 2 E1560001000 NIPPLE,GREASE PT1/8 1
25 2 E1560001675 NIPPLE, GREASE PT1/8 1
26 2 E1221000088 SNAP RING 88 1
27 2 E1333006540 BUSH 1
28 2 E1432200065 EAL, DUST 4

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 34. RUN MOTOR

Fig.34. RUN MOTOR EQ;ZCGOR'“ g'é)):
©)= F)=
: REF. LEV. PARTS NO. DESCRIPTION QTY |
- (A) (B) () (B (E) (F)
ﬂJP 1 1 E1903115800  DRIVING MOTOR ASSY. 1
- 2 2 E1903903400 MOTOR ASSY, HYD.OIL 1
qﬁ 3 3 E1903102701  PLUG 2
B==111 NI 4 3 E1420310905  O-RING 568-905 2
5 3 E1903102706  COVER,BRAKE 1
g . 1 ine. 231 5A 3 E1903102707  GASKET 1
1 58 3 E1903102708  SPRING 1
E_\\: 6 3 E1903102710  BACKUP RING 1
E B | 4 7 3 E1420310247  O-RING ARP568-247-1B 1
2 REDUCTION GEAR UNIT 8 3 E1420310239  O-RING ARP568-239-1B 1
R 9 3 E1421510239  BACK-UP RING 1
7 —— % 10 3 E1903102714  FRICTION PLATE 8
A 30 11 3 E1903902515  SEPARATE PLATE 9
FLUSHING VALVE 12 3 E1903903426  RELIEF VALVE ASSY. 2
13 4 E1420310914  O-RING ARP568-914-1B 2
14 4 E1421520117  BACKUP RING 4
15 4 E1420310117  O-RING 2
16 2 E1110050850  BOLT 4
17 2 E1901808300  VALVE ASSY. 1
18 3 E1901808399  KIT,SEAL 1
24 3 E1901805801 PLUG 2
25 3 E1901805803  SPRING 2
26 3 [E1901805806  WASHER 2
27 3 E1903007626  PLUG ASSY. 1
28 3 E1902006701  VALVE CHECK 1
20 2 E1912900402  O-RING 1
30 2 E1912900406  PLUG 1
31 2 E1912901200  REDUCTION GEAR 1

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 35 HYD.OIL PUMP(1)

Fig.35. HYD.OIL PUMP(1) EQ;:CGOR-:SA EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

inc. Fig.35 REF. No. E1420100700 O-RING G70-1A

(1) ~ 43
(1) ~ 46

1 E1902016900  HYDRAULIC PUMP ASSY.
2 E1110051045  BOLT M10X45
3 E1903905700  GEAR PUMP
4 E1902006763  CPUPRING
5 E1221000013  SNAP RING C-13
KUTASSY 6 E1420100850  O-RING G85-1A
PUMP ASSY
M A o) ; E1902006739  FITTING PLATE
9

1 1
2 2

2 1

2 1

2 1

2 1

2 1

2 1

Fig.36 REF. No. 2 E1420310910  O-RING ARP568-910-1B 4
1‘ 10 2 E1903102724  PLUG 3
11 2 E1902006778  SCREW 4
12 2 E1902006759  GASKET 1
13 2  E1902006784  SLEEVE 1
14 2 E1902006761  VALVE CHECK ASSY 2
15 2 E1420310150  O-RING 2
16 2  E1903102722  PLUG 1
17 2 E1420310904  O-RING ARP568-904-1B 2
18 2 E1902006741  GASKET 1
19 2 E1420310014  O-RING ARP568-14-1B 4
20 2 E1420310012  O-RING 1
21 2 E1902010181  VALVE ASSY,CONTROL 1
21A 3 E1902010189  BUSH 1
21B 3 E1902900090  SHAFT ASSY, CONTROL 1
21C 4 E1902900003  PIN, SPRING 1
22 2  E1902006722  SPACER 1
23 2 E1902006790  DETENT ASSY 1
23A 3 E1390020500  STEEL BALL 1
2linc.(21) ~ 210 238 3 E1902006797  SPRING 1
24 2 E1140330006  WASHER(TOOTHED) 1
25 2 E1902006724  NUT 1
26 2 E1141200006  WASHER 9
27 2 E1902006772  BOLT 3
28 2 E1902006769  PLUG 1
29 2  E1902009391  SLEEVE ASSY. 1
30 3 E1420310144  O-RING 2
31 3 E1420310142  O-RING 2
32 2 E1902006711  NIPPLE 1
33 2 E1902010017  HOSE ASSY. 1
34 2 E1902010229  VALVE ASSY.(HPC) 1
35 2 E1902006779  NUT 6
36 2 E1902010044  HOSE 1
37 2 E1902010045 HOSE 1
38 2 E1902006795  ELBOW 90 2
39 2 E1902006785  NIPPLE 1
40 2 E1902006794  HANDLE 1
41 2 E1140010006  SPRING WASHER 6 2
42 2 E1902006796  ELBOW 45 1
2 2

43 E1100050620 BOLT M 6X 20

Remarks
(1)NOT ILLUSTRATED. N:Old %New, Q:0ld =5 New, R:OId =5 New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G39501 0CK30-G39501 36, HYD.OIL PUMP(2)

Fig.36. HYD.OIL PUMP(Z) EQ;:CGOR-:}A EE)):
(€)%= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) (B) (6) (D) (BE) (F)

1 1 E1902016900  HYDRAULIC PUMP ASSY. 2
2 2  E1902006721  LIFTING BRACKET 4
3 2 E1420310910  O-RING ARP568-910-1B 4
4 2 E1903102724  PLUG 4
5 2 E1903102722  PLUG 2
6 2  E1420310904  O-RING ARP568-904-1B 4
7 2 E1902006741  GASKET 2
;ruﬁgﬁsswsv 8 2 E1420310014  O-RING ARP568-14-1B 8
(180207 6300) 9 2 E1420310012  O-RING 2
inc. Egg:gg EEE: “g: 10 2 E1902010181  VALVE ASSY,CONTROL 2
| 10A 3 E1902010189  BUSH 2
10B 3 E1902900090  SHAFT ASSY, CONTROL 2
10C 4 E1902900003  PIN, SPRING 2
11 2 E1902006722  SPACER 2
12 2 E1902006790  DETENT ASSY 2
12A 3 E1390020500  STEEL BALL 2
12B 3 E1902006797  SPRING 2
13 2 E1140330006  WASHER(TOOTHED) 2
14 2 E1902006724  NUT 2
15 2 E1141200006  WASHER 18
16 2 E1902006772  BOLT 6
17 2 E1902006769  PLUG 2
18 2 E1902009391  SLEEVE ASSY. 2
19 3 E1420310144  O-RING 4
) 20 3 E1420310142  O-RING 4
10inc. (10) ~ 10C 21 2 E1902006710  JOINT ASSY. 2
4 22 2  E1902006711  NIPPLE 2
10B 23 2 E1902006736  SEALKIT 2
24 3 E1420310129  O-RING 2
25 3 E1902010007  SEAL 2
26 3 E1902010008  SEAL 2
27 3 E1420310129  O-RING 2
28 3 E1902010010  PIN 2
29 3 E1902010011  SEAL, SPRING 12
30 3 E1420310234  O-RING 2
31 3 E1902010013  SEAL, RETAINER 2
32 3 E1902010014  RING, RETAINER 2
33 2 E1902006701  VALVE CHECK 4
34 2 E1421520016  BACK-UP RING 4
35 2 E1420310016  O-RING 4
36 2 E1902006731  CASTLE NUT 2
37 2 E1902006732  KEY 2
38 2 E1210000450  COTTER PIN 4X50L 2
39 2 E1902010229  VALVE ASSY.(HPC) 2
40 2 E1902006779  NUT 12
41 2  E1902010044  HOSE 2
42 2 E1902010045  HOSE 2
43 2 E1902006795  ELBOW 90 4
44 2 E1902006785  NIPPLE 2
45 2 E1902006796  ELBOW 45 2
Remarks 46 2 E1420310910  O-RING ARP568-910-1B 16

(1)NOT ILLUSTRATED. N:Old%New, O:Old%New, R:Old% New, S:OId:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 37. REAR LINK

Fig.37. REAR LINK r-canan o
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) _(B) (C) O (E) ()
1 1 E0871620010 LEVER,HOOK 2
1A 2 E1333002015 BUSH 4
2 1 E0871620020 LEVER 2
2A 2 E1333002015 BUSH 4
3 1 E0871620030 SHAFT 4
4 1 E0870620100 SPRING 2
5 1 E0007000054 SPRING 2
6 1 E0004010032 PIN 2
7 1 E0004010025 PIN 2
8 1 E0005510045 YOKE 2
9 1 E1214000008 SNAP PIN 8 4
10 1 E1130540010 NUT M10 2
11 1 E1100040825 BOLT M 8X25 8
12 1 E1140020008 SPRING WASHER 8 8
13 1 E1560001900 NIPPLE,PT1/8, GREASE 4
| 14 1 E0868606410 BRACKET 2 z

(A=MXXX)

: g/y/@ O—1A
13
ki
4

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 38. DUMP BODY

Fig.38. DUMP BODY (p-ca0R 3 o
€)= F=
REF. LEV. PARTS NO. DESCRIPTION QTY [

(A) (B) (€) @) () (F)

1 1 E0868606600 DUMP BODY 1
2 1 E0868606700 FLAP,SIDE 2
3 1 E0868606850 REAR GATE 1
4 1 E0870601020 CUSHION 2
5 1 E0868606200 STOPPER 1
6 1 E0001608195 PIN 1
7 1 E0001608205 PIN 1
8 1 E0001505002 PIN 2
9 1 E0003600033 WASHER 4
10 1 E1100141000 BOLT M10X100 4
11 1 E1130040010 NUT M10 8
12 1 E1560001000 NIPPLE,GREASE PT1/8 2
13 1 E1900056800 CYLINDER ASSY,DUMP 1
14 1 E1100040855 BOLT M 8X 55 8
15 1 E1141110008 WASHER 8 10
16 1 E1140020008 SPRING WASHER 8 10
17 1 E1652113225 PAD 5
18 1 E1120530525 SCREW (+) M 5X25 5
19 1 E1140020005 SPRING WASHER 5 5
20 1 E1100040820 BOLT M 8X 20 1
21 1 E0868606210 PIN 1
22 1 E0868606220 PLATE 1
23 1 E1100040616 BOLT M 6X 16 2
24 1 E1140020006 SPRING WASHER 6 2
25 1 E1141110006 WASHER,PLAIN 6 2
26 1 E0868606634 HANDLE(LH),GATE 1
27 1 E0868606635 HANDLE(RH),GATE 1
28 1 E0868605400 LEVER 4
29 1 E1130050020 NUT M20 8
30 1 E0868606807 FULCRUM,REAR 2
31 1 E0868606300 REAR FRAME,LEFT 1
31A 1 E0868606310 SPACER T=3.2 1
31B 1 E0868606320 SPACER T=4.5 1
Remarks Yes No Yes No
(1)SELECTION USE PARTS. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:OId‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501

Fig.39. LABEL ALENGEMENT PLAN(FLAT)

1 -33
10—
CABMEILD
GAEAERS 1
HE BACK LEFT IS SEEN 27

ROM A CAB INSIDE.

Ab‘%%.é (fFEh 5> D)
RAT

OM A
N OIL TANK)

BhbR3% (T70U—7)
L IN\—HIN—F VIEWED FROM B (AIR CLEANER)
LEVER COVER F

L I\=A/\—R
LEVER COVER R

F ¥ THRET—ZAHN—DEAD
SURHSORSEMIRE
k= > &Pt

CAB SPEC IS RE-COVERING
THE CHANGE CIRCUIT
CAPACITY LABEL BY THE
SIDE OF THE REVERSE

OF A CASE COVER

o
28 16 39 30 5YT—HHKO
WATER SUPPLY MOUTH
OF A RADIATOR
TL—hAf
PLATE INSIDE

VA R ~e—

IL—LENATHE 55
FRAME PIPE SIDE

0CK30-G39501 39, LABEL ALENGEMENT PLAN(FLAT)

(A)=C60R-3A (D)=

(B)= (E)=

(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
1 1 E0868084060 LABEL ALENGEMENT PLA 1
2 2 E0868082002 LABEL,MODEL 1
3 2 E1100040620 BOLT M 6X 20 1
4 2 E0871081004 LABEL,YANMAR 1
6 2 E0868084003 LABEL 1
| 6-1 2 E0868084016 LABEL 1 S
(A=MXXX)
7 2 E0871083613 LABEL 1
8 2 E0871083614 PLATE 1
9 2 E1130040006 NUT M 6 1
10 2 E0868084005 LABEL 1
11 2 E0860081500 LABEL,DRIVE OPERAT. 2
12 2 E0860081600 LABEL,DUMP OPERAT. 1
14 2 E0871082040 LABEL,WARNING 1
15 2 E0871082050 LABEL,WARNING 1
16 2 E0871082060 LABEL,WARNING 1
17 2 E1141110006 WASHER,PLAIN 6 1
18 2 E0871082080 LABEL,WARNING 1
19 2 E0871082090 LABEL,WARNING 1
20 2 E0871082100 LABEL,CAUTION 1
21 2 E0871082110 LABEL,CAUTION 1
22 2 E0871082120 LABEL,WARNING 1
23 2 E0871082130 LABEL,CAUTION 1
24 2 E0871082140 LABEL,WARNING 1
25 2 E0871082150 LABEL,CAUTION 1
27 2 E0871082170 LABEL,DANGER 1
28 2 E0871082180 LABEL,DANGER 1
29 2 E0871082190 LABEL,WARNING 1
30 2 E0871082200 LABEL,WARNING 1
31 2 E0871082210 LABEL,WARNING 1
32 2 E0871082220 LABEL,CAUTION 1
33 2 E0871082230 LABEL,CAUTION 1
34 2 E0871082240 LABEL,FUEL 1
35 2 E0871082250 LABEL,HYD.OIL 1
36 2 E0871082260 LABEL,SUB.TANK 1
37 2 E0871080502 LABEL 1
38 2 E0871082280 LABEL,WARNING 1
39 2 E0871082290 LABEL,CAUTION 1
40 2 E0871082300 LABEL,CAUTION 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 4. LABEL(FLAT)

Fig.40. LABEL(FLAT) EQ;ZCGOR'3A E'é)):
(C)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) () (B (E) (F)
1 1 E0868084060  LABEL ALENGEMENT PLA 1
linc.2 ~ 40 6 2 2 E0868082002  LABEL,MODEL 1
3 2 E1100040620  BOLT M 6X 20 1
Loy R 4 2 E0871081004  LABEL,YANMAR 1
6 2 E0868084003  LABEL 1
| 61 2 E0868084016  LABEL 1 s
(A=MXXX)
7 2 E0871083613  LABEL 1
8 2 E0871083614  PLATE 1
11 12 9 2 E1130040006 NUTM6 1
7 10 2 E0868084005  LABEL 1
é_é e 14 11 2 E0860081500  LABEL,DRIVE OPERAT. 2
THWN K Fy 12 2 [E0860081600  LABEL,DUMP OPERAT. 1
Twoe? &8 Ry et 14 2 E0871082040  LABEL,WARNING 1
V3 oo || | By 15 2 E0871082050  LABEL,WARNING 1
16 2 E0871082060  LABEL,WARNING 1
17 2 E1141110006  WASHER,PLAIN 6 1
16 18 2  E0871082080  LABEL,WARNING 1
18 20 21 19 2  E0871082090  LABEL,WARNING 1
% ex 20 2 E0871082100  LABEL,CAUTION 1
- 4 AER 21 2 E0871082110  LABEL,CAUTION 1
.z:.“’“zugﬁmﬂ 4 o 22 2 E0871082120  LABELWARNING 1
8 B R e c & 23 2 E0871082130  LABEL,CAUTION 1
nbcERTeli pebtabrerccxet. 24 2 E0871082140  LABEL,WARNING 1
25 2 E0871082150  LABEL,CAUTION 1
27 2 E0871082170  LABEL,DANGER 1
R - . 28 2 E0871082180  LABEL,DANGER 1
T — {MZ P il 29 2 E0871082190  LABEL,WARNING 1
B XKoo [t 30 2 E0871082200  LABEL,WARNING 1
31 2  E0871082210  LABEL,WARNING 1
32 2 E0871082220  LABEL,CAUTION 1
A% & 31 32 33 2 E0871082230  LABEL,CAUTION 1
s | (AW E | | 3 2 E0871082240  LABELFUEL 1
= i Somna, Pl &ifm %ﬁ 35 2 E0871082250  LABEL,HYD.OIL 1
Em 2z b e o 36 2 E0871082260  LABEL,SUB.TANK 1
s mmrsni ' HheTestinay) 37 2 E0871080502  LABEL 1
33 25 38 2 E0871082280  LABEL,WARNING 1
‘ 34 36 38 39 2 E0871082290  LABEL,CAUTION 1
N B | 40 2 E0871082300  LABEL,CAUTION 1
ArE (-
‘{’EE‘?‘?"‘ m_mﬁm kst
3‘9 4|0
A K
R
EHETRTEEEA
Remarks YSS Yes No
(1)NOT ILLUSTRATED. N:Old 2555 New, Q:0ld %z New, R:0ld % New, S:0ld %5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 41. TAIL LAMP

Fig.41. TAIL LAMP (B oA o
(C)»= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [

(A) (B) (€) @) () (F)

1 1 E0868490000  TAIL LAMP ASSY 1
1A 2 E1703005200  TAIL LAMP 1

1B 3 E1703005201  ELECTRIC BULB 1

1inc.1A ~ 19 2 2 E0871490100  WIRE HARNESS 1
4 3 2 E0868490050  LABEL,DANGER(SLOPE) 1
4 2 E0871490004  ROD 2

5 2 E0871490005  RUBBER PLATE 1

6 2 [E0870490160  BRACKET 1

7 2 E0871490120  WIRE HARNESS 1

8 2 E1654305019  SPONGY RUBBER 2

9 2 E1654305018  SPONGY RUBBER 1

10 2 E1100240840  BOLT M 8X 40 2

11 2 E1130040008 NUTM8 5

12 2 E1141110008  WASHER 8 2

13 2 E1140020008  SPRING WASHER 8 3

14 2 E1100240510  BOLT M 5X 10 4

15 2 E1141110005 WASHER 5 4

16 2 E1140020005  SPRING WASHER 5 4

17 2 [E0007300047  CLAMP 9

18 2 E1140330008  TOOTHED WASHER 8 1

19 2 E1652231100  TIGH-LAP 4

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 42 PAINTED COLOR

Fig.42. PAINTED COLOR EQ;:CGOR-:SA EE)):
(€)%= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) (B) (6) (D) (BE) (F)
1 1 E1919060145  DEEP GREEN 1
® 1A 1 E1919069145  DEEP GREEN 1
2 1 E1919060146  NEW PERMANENT YELLOW 1
= 7% : 28 2A 1 E1919069146  NEW PERMANENT YELLOW 1
f ‘ 3 1 E1919060147  GRAYISH GREEN 1
s @ /AV , 55 3A 1 E1919069147  GRAYISH GREEN 1
g \ <ol 4 1 E1919060150  DARK OLIVE GRAY 1
J ) 0q 4A 1 E1919069150  DARK OLIVE GRAY 1
- L L 5 1 E1919060105 RED 1
I ‘ 5A 1 E1919069105  RED 1
U \® é
CABIN SPEC.
® ®
ﬁ 174
i 7
"" NN
[l
@,
\_ 7 ;s
3
4
0
.l !
1
1 © ©)
Remarks Yes No Yes No
(1)NOT ILLUSTRATED. N:Old 2555 New, Q:0ld %z New, R:0ld % New, S:0ld %5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G39501 0CK30-G39501 43, SOUNDPROOF MATERIAL

Fig.43. SOUNDPROOF MATERIAL s or
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) _(B) (C) O (E) (F)

1 1 E0868830500 ASSY,SOUND-PROOF 1
1A 2 E0868830600 SOUND-PROOF MATERIAL 1
2 2 E0868830100 SOUND-PROOF MATERIAL 2
3 2 E0868830200 SOUND-PROOF MATERIAL 1
/ 4 2 E0868830700 SOUND-PROOF MATERIAL 1

linc.1A ~ 4

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.
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PC NO : 0CK30-G39501

PARTS No. INDEX

PARTS No.

119129-77920
119131-13661
119131-13670
119173-18130
119255-44660
119802-55700
123655-12220
123655-13500
123655-44600
123901-49050
123901-49060
123908-12210
123908-12220
123908-18050
123908-18100
123908-18210
123908-18220
123908-18310
123915-44750
123951-12040
124612-77920
127420-44560
129400-13201
129535-52100
129595-18141
129612-77910
129612-77920
129900-77100
129940-44510
148616-44510
148616-44551
172122-14300
172134-68200
172641-38610
933110-00100
933110-00300

933110-07101
E0001505002

E0001608195
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E0002350060
E0002400006

E0003030005
E0003600020
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PARTS No.

E0003600033
E0003600034
E0003600048
E0003600062
E0003600079
E0003600092
E0003600110
E0003612004
E0003618004
E0003900009
E0003900018
E0004005117
E0004008021
E0004010025
E0004010032
E0004206062
E0004206111
E0005008370
E0005009375
E0005009420
E0005010285
E0005505032
E0005510045
E0007000016
E0007000023
E0007000054
E0007000060
E0007000078
E0007200136
E0007202010
E0007213003
E0007223004
E0007224013
E0007251009
E0007300003
E0007300026
E0007300047
E0007900002
E0007900014
E0007900020
E0007900028
E0063256200
E0068215700
E0138255300
E0188612400
E0224111100
E0228511600
E0344100400
E0353205042

PARTS No.

E0353205042
E0363214700
E0398612300
E0428605600
E0438000300
E0438101500
E0468601600
E0494200800
E0541400400
E0541500300
E0541500500
E0564242010

E0860081500

E0860081600

E0860124100
E0860124300
E0860124500
E0860322200

E0860341600
E0860342300
E0860342400
E0860500100
E0860526300
E0868082001

E0868082002

E0868082003

E0868084000

E0868084003

E0868084005

E0868084016

Ref.No

w
w

OOONN_=_2BRABNNOWONN D

PARTS No.
E0868084016

E0868084060

E0868106020
E0868106030
E0868131100
E0868131400
E0868132600
E0868133072

E0868133100
E0868133200
E0868140100
E0868142580
E0868142600
E0868143500
E0868152010
E0868152020
E0868152110
E0868155050
E0868160100
E0868190142
E0868190151
E0868323110
E0868323140
E0868323150
E0868324510
E0868324520
E0868324530
E0868324540
E0868324550
E0868324560
E0868325610
E0868325620
E0868325630
E0868340250
E0868340510
E0868405501
E0868405502
E0868408605
E0868408606
E0868408608
E0868408613
E0868408614
E0868408618
E0868408631
E0868408680
E0868408690
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MODEL : C60R-3A
PC NO : 0CK30-G39501

PARTS No. INDEX

PARTS No.

E0868408710
E0868408720
E0868408730
E0868408740
E0868408750
E0868408760
E0868408770
E0868408840
E0868408870
E0868408880
E0868411550
E0868411560
E0868423020
E0868424610
E0868424620
E0868424630
E0868424640
E0868424650
E0868424660
E0868431210
E0868490000
E0868490050
E0868520100
E0868522510
E0868522600
E0868605400
E0868606100
E0868606200

E0868606210
E0868606220
E0868606300
E0868606310
E0868606320

E0868606410
E0868606600
E0868606634
E0868606635
E0868606700
E0868606807
E0868606850
E0868704110
E0868704120
E0868704150
E0868704170

Fig.
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PARTS No.

E0868704180
E0868704830
E0868704840
E0868802600
E0868802700
E0868813100
E0868823300
E0868825100
E0868825200
E0868825400
E0868827044
E0868827300
E0868830100
E0868830200
E0868830500
E0868830600
E0868830700
E0868840200
E0868860000
E0868890310
E0868890400
E0870120100
E0870130300
E0870130400
E0870130510

E0870190020
E0870490160
E0870601020
E0870620100

E0870711620
E0871080502

E0871081004

E0871082040

E0871082050

E0871082060
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PARTS No.
E0871082060

E0871082070

E0871082080

E0871082090

E0871082100

E0871082110

E0871082120

E0871082130

E0871082140

E0871082150

E0871082160
E0871082170

E0871082180

E0871082190

E0871082200

PARTS No.
E0871082200

E0871082210

E0871082220

E0871082230

E0871082240

E0871082250

E0871082260

E0871082270
E0871082280

E0871082290

E0871082300

E0871082310
E0871083613

E0871083614
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PC NO : 0CK30-G39501

PARTS No. INDEX

PARTS No.

E0871083614
E0871100140
E0871320030
E0871320090
E0871320100
E0871320105
E0871320110
E0871320120
E0871320150
E0871320170
E0871320180
E0871320190
E0871320220
E0871320230
E0871320240
E0871320250
E0871320260
E0871320300
E0871320410
E0871320420
E0871320430
E0871320440
E0871320450
E0871320500

E0871320520
E0871320610
E0871320650
E0871320660
E0871321620
E0871340010
E0871340050
E0871340060
E0871340070
E0871340130
E0871403010
E0871410504
E0871411830
E0871420030
E0871440010
E0871450010
E0871490004
E0871490005
E0871490100
E0871490120
E0871490210
E0871620010
E0871620020
E0871620030
E0871700060

Fig.
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PARTS No.

E0871700080
E0871700090
E0871700100
E0871710010
E0871710020
E0871820014
E0871820110
E0871820120
E0871820140
E0871820150
E0871820160
E0871820200
E0871840050
E0871841100
E0871841200
E0871860000
E0871860009
E0871860010
E0871860067
E0871860068
E0871860072
E0871860200
E0871860300
E0871860400
E0871860402
E0871860403
E0871860405
E0871860406
E0871860500
E0871860502
E0871860503
E0871860506
E0871861000
E0871861100
E0871861150
E0871861200
E0871861300
E0871861600
E0871861602
E0871861603
E0871861604
E0871861606
E0871861607
E0871861609
E0871861619
E0871861627
E0871861650
E0871861700
E0871861702
E0871861705

PARTS No.

E0871861717
E0871861718
E0871861719
E0871861800
E0871861900
E0871885200
E0871885400
E0871885600
E0871885650
E0871885700
E0871990000
E0874400200
E0874400300
E0881400210
E1100040525
E1100040612
E1100040616

E1100040620

E1100040625
E1100040630
E1100040635
E1100040814

E1100040816

E1100040820

E1100040825

PARTS No.
E1100040830

E1100040835
E1100040840

E1100040845
E1100040855

E1100040875
E1100041016

E1100041020

E1100041025

E1100041030

E1100041035
E1100041220
E1100041225
E1100041230
E1100041235
E1100041630
E1100050620
E1100051030
E1100051440
E1100051650
E1100141000

E1100141630
E1100240510
E1100240610
E1100240840
E1101041230
E1101051435
E1101051665
E1101141430




MODEL : C60R-3A PARTS No. INDEX

PC NO : 0CK30-G39501

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No.
E1102240632 15 36 E1130040006 29 45 E1140010010 32 25 E1140020010
E1102240825 17 8 30 45 E1140010012 8 46
E1110040510 11 29 39 9 E1140020005 12 14
E1110050614 32 15 40 9 36 E1140020012

33 E1130040008 5 38 36 -1
E1110050816 32 14 6 43 19 8
E1110050850 34 16 8 11 20 34 E1140020016
E1110051045 35 2 41 21 19 E1140210006
E1110051640 4 3 9 20 26 25 E1140310008
E1110051650 17 9 20 -1 27 21 E1140330005
E1120530308 10 24 20 40 38 19 E1140330006
E1120530410 11 17 28 26 41 16
E1120530508 12 35 41 11 E1140020006 9 22
35 -1 E1130040010 5 29 10 22
E1120530510 19 7 6 45 12 18 E1140330008
E1120530512 14 7 7 15 14 17
20 31 8 42 19 26 E1140330010
26 16 12 20 22 20
E1120530516 10 23 13 8 26 26 E1141110004
12 11 16 39 27 16 E1141110005
27 20 21 8 38 24
E1120530520 20 36 38 11 E1140020008 8 13
21 18 E1130040012 5 26 9 23
25 26 8 43 23 -1 E1141110006
E1120530525 38 18 E1130040014 20 29 10 19
E1120530612 27 12 E1130050010 32 26 11 22
E1120530616 14 15 E1130050020 38 29 12 16
26 18 E1130540010 37 10 16 12
27 13 E1130540014 11 5 19 22
E1120530625 12 12 E1130550016 2 12 20 28
E1120530820 26 14 E1131540008 5 28 21 14
E1120630816 26 20 6 44 22 23
E1120730514 27 38 E1131540010 7 16 23 11
E1121041040 7 25 E1132020016 24 11 25 31 E1141110008
E1122500412 26 17 E1132030024 3 5 26 23
E1122500416 26 15 E1132530030 2 41 27 23
27 17 E1132751008 11 26 37 12
E1130010008 7 17 E1140010006 6 41 38 16
E1130010010 16 7 7 19 41 13
E1130020008 27 24 35 41 E1140020010 1 7
E1130020010 27 22 E1140010008 5 27 8 14
E1130020012 11 23 6 42 9 24
E1130030005 20 32 7 13 12 22 E1141110010
E1130030006 26 22 8 44 15 30
E1130040004 11 18 28 14 16 37
E1130040006 6 52 32 13 17 11
9 19 E1140010010 6 49 18 11
10 26 7 14 19
13 10 8 45 19 19 E1141110012
22 21 28 9 20 27




MODEL : C60R-3A
PC NO : 0CK30-G39501

PARTS No. INDEX

PARTS No.
E1141110012

E1141110014
E1141200006

E1141540008
E1141540010
E1141540014

E1141540016

E1141540024
E1141550008
E1141550010
E1210000430
E1210000450

E1210000545
E1210000655
E1210000875
E1213000420
E1213000510
E1213000830
E1213000836

E1213101000
E1214000004

E1214000006
E1214000008

E1214000010
E1220000020
E1220000025
E1220000030
E1220000045

E1221000013
E1221000028
E1221000062
E1221000088
E1222014014
E1224000006

E1224010004
E1225000008
E1225000010
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PARTS No.

E1225000012
E1225110014

E1230052010
E1300006206
E1300200608
E1332002022
E1332051518
E1333002015

E1333002515

E1333002520
E1333006540
E1333013025
E1333064540

E1340000080
E1340000085

E1340000100
E1340000105
E1340010085
E1340300080
E1390020500

E1400403034
E1410711030
E1420000160
E1420000210
E1420000290

E1420010110
E1420010120
E1420010140
E1420010180

E1420010240
E1420010290
E1420100090
E1420100400

E1420100450
E1420100700
E1420100850
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PARTS No.

E1420101250
E1420300550

E1420310012
E1420310014

E1420310016
E1420310117
E1420310129

E1420310142
E1420310144

E1420310150
E1420310219
E1420310234
E1420310239
E1420310247
E1420310904

E1420310905
E1420310910

E1420310914
E1420510180
E1421020550
E1421510239
E1421520016
E1421520117
E1422010550
E1431203562
E1432025065

E1432200065
E1432500640

E1432500730
E1501601004
E1501750003
E1501750010
E1501810001

PARTS No.

E1501810002
E1511100002
E1511100003
E1511100004

E1511200004
E1513000003
E1513310007
E1513310008
E1513390008
E1515000211
E1515000511
E1515100097
E1515101514
E1515600552
E1515600563
E1521500003
E1521545206
E1530532013

E1530532015
E1530732103
E1531010038
E1531207062
E1531207074
E1531207096
E1531207125
E1531325110
E1531335025
E1531335050
E1531345030
E1531350018
E1531407070
E1532224015
E1533120011

E1533201014
E1533203024
E1533700017
E1533700048

E1533700057
E1533700071
E1540140815
E1541300501
E1550210450
E1551100803
E1551103200
E1551103203
E1552000801

Ref.No




MODEL : C60R-3A PARTS No. INDEX

PC NO : 0CK30-G39501

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No.
E1552000831 18 8 A E1652241150 11 31 E1690002427 31 2 E1900022002
E1552002012 19 11 E1652241400 12 27 E1690100013 31 3 E1900022006
E1553020685 18 7 E1652400004 11 16 E1690810019 31 4 E1900022009
E1553201000 19 6 E1652505400 26 8 E1691000800 31 5 E1900022020
E1560001000 2 39 E1652505800 20 19 E1691400003 31 6 E1900022050

5 33 E1652740295 26 5 E1700001211 10 2 E1900022055
6 47 E1653611372 27 11 E1700100003 13 11 E1900026408
21 9 E1653691350 26 4 E1700100015 16 41 E1900026414
33 24 E1653691460 26 6 E1700100026 10 16 E1900043201
38 12 E1653691970 26 3 E1700550006 10 4 E1900043203
E1560001675 33 25 E1653900005 20 20 E1700550009 10 29 E1900043299
E1560001900 7 2 E1653900007 12 10 E1701000200 10 5 E1900056800
37 13 E1653900015 20 30 E1701204900 10 3
E1560011006 6 54 E1653917012 20 37 E1702029531 13 5
E1567325000 28 16 E1653918022 25 20 E1702030531 13 5 -1 E1900056807
E1567415000 28 15 E1653918087 25 19 E1702106220 13 6 E1901018941
E1567425000 28 17 E1654004200 27 37 E1702230034 13 3
E1602010305 17 2 E1654004250 27 36 E1702402001 8 25 E1901018951
E1602010500 17 13 E1654004300 26 1 E1702630035 13 4 E1901018957
E1650200500 6 36 E1654004301 26 1A E1702730120 13 2 E1901018961
11 7 E1654004400 25 24 E1702920060 13 9 E1901018967
E1650201800 6 34 E1654004500 27 6 E1703001010 12 6 E1901018980
E1650201900 6 35 E1654004800 26 2 E1703001012 12 7 E1901018982
E1650203600 5 20 E1654005400 23 12 E1703001120 12 8 E1901018992
E1650203700 5 21 E1654006000 23 13 E1703001122 12 8 A E1901024401
E1651005030 24 8 E1654203226 25 18 E1703005200 41 1A E1901024456
E1651014003 9 52 E1654203285 25 15 E1703005201 41 1B E1901024490
E1651030005 8 17 E1654203310 27 18 E1703211075 14 9 E1901024491
E1651030010 8 18 E1654203314 25 16 E1703500624 12 9 E1901024492
E1652001602 14 10 E1654203336 27 33 E1703700009 10 39 E1901029300
E1652002202 11 24 E1654203358 25 17 E1704008324 14 12
28 10 E1654302041 22 25 E1704141400 14 13 E1901029306
E1652051200 10 33 E1654305018 41 9 E1704208380 14 14 E1901029318
E1652052400 10 34 E1654305019 41 8 E1704300004 10 31 E1901029321
E1652053600 14 4 E1654305300 24 9 E1711900022 10 28 E1901029391
E1652053800 10 35 E1654342003 9 60 E1711900032 10 11 E1901805801
14 5 E1654342034 9 13 E1711900039 10 32 E1901805803
27 28 E1654520062 27 28 A E1711900071 10 37 E1901805806
E1652103225 21 17 E1654520180 25 23 12 28 E1901808300
26 7 E1654520235 25 22 E1711900072 12 29 E1901808399
E1652113225 38 17 E1654520342 25 21 E1711900076 12 30 E1902006701
E1652201005 28 24 E1654605083 27 31 E1730000300 10 10
E1652221050 14 6 E1654606009 9 50 E1730100030 10 8 E1902006710
E1652231100 10 38 E1654606019 9 47 E1730110050 10 9 E1902006711
12 2 C E1654606025 9 49 E1730140230 10 6
25 E1654606041 9 46 E1730140270 10 7 E1902006721
41 19 E1654606043 10 30 E1730500008 12 1A E1902006722
E1652231140 12 37 E1654606054 9 51 1 A-1
37 1 E1654619073 9 48 34 A E1902006724
E1652231250 12 26 E1656500120 20 21 34 A-1




MODEL : C60R-3A
PC NO : 0CK30-G39501
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PARTS No.

E1902006731
E1902006732
E1902006736
E1902006739
E1902006741
E1902006759
E1902006761
E1902006763
E1902006769
E1902006772

E1902006778
E1902006779

E1902006784
E1902006785

E1902006790

E1902006794
E1902006795

E1902006796
E1902006797
E1902009391
E1902010007
E1902010008
E1902010010
E1902010011
E1902010013
E1902010014
E1902010017
E1902010044
E1902010045
E1902010181
E1902010189
E1902010229

E1902016900
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PARTS No.
E1902016900

E1902900003
E1902900090

E1903007626
E1903102701
E1903102706
E1903102707
E1903102708
E1903102710
E1903102714
E1903102722

E1903102724
E1903115800

E1903902515
E1903903400
E1903903426
E1903905700

E1904926090
E1904926127
E1906119073
E1906119105
E1906119145
E1906119160
E1906125105
E1908209420
E1908219195
E1910191001
E1910191007
E1911300040
E1911500500
E1911502100
E1911502200
E1911502800
E1911503000
E1911507651
E1911511840
E1911511860
E1912900402
E1912900406
E1912901200
E1914052100
E1914100084
E1914600090
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E1914600125
E1914600160
E1919060105
E1919060145
E1919060146
E1919060147
E1919060150
E1919069105
E1919069145
E1919069146
E1919069147
E1919069150
E1919901500
E1924601055
E1924601115

Ref.No

N
o

—_ -
OO 2P WN_AORRWON_OO

>>>>>

PARTS No.

Fig.

Ref.No
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